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FIGURE 1 CYLINDER HEAD (I)
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FIGURE 1 CYLINDER HEAD (I)

NO DESCRIPTION PART NO. ALL NOTE

1 CYLINDER CAP 465Q-16MB/D-1003001 1 HFJ6370K
2 VALVE GUIDE 462Q-16M-1003002-A 16
3 ORIFICE 465Q-16M-1003006 1
4 FREEZE PLUG 462-1000251 3

5
CYLINDER HEAD 
GASKET 465Q-16MC/D-1000800 1

6 SET COLLAR 4621000015 2
7-1 SCREW 465Q-16M-1000215 10
7-2 WASHER 465Q-16M-1000214 10
8 VALVE COVER 465Q-16MC/D-1007930 1

9
ROCKER ARM SHAFT 
END PLATE 465-16M-1003024 2

10 SCREW 465-16M-1003220 16

11
#1 CAMSHAFT BEARING 
COVER 465-16M-1003021 1

12 VALVE COVER GASKET 465-16M-B/D-1000071 1

13
ROCKER ARM SHAFT 
COVER 465-16M-1003028 4

14 SCREW 465-16M-1000830 5
15 OIL CAP 462-1009800-B 1
16 SPARK PLUG 468Q-L-3707950 4

17
CAMSHAFT REAR 
COVER 468Q-L-3707950 4

18 RUBBER GASKET 465-16M1003010 1

19
CAMSHAFT POSITION 
SENSOR 465Q-2D3-3700820 1 OLD #465-16M-3700820

20 SCREW 462-100814 2
21 SCREW 462-1000810 1

22 EXHAUST VALVE SEAT 465-16M-1003005-C 8
23 INTAKE VALVE SEAT 465-16M-1003004 8
24 SCREW 4654-16M-1003805 13

25-1
#2 CAMSHAFT BEARING 
COVER 465-16M-1003023 1

25-2
#3 CAMSHAFT BEARING 
COVER 465-16M1003024 1

25-3
#4 CAMSHAFT BEARING 
COVER 465-16M-1003025 1

25-4
#5 CAMSHAFT BEARING 
COVER 465-16M-1003026 1

26
#6 CAMSHAFT BEARING 
COVER 465-16M-100320 1

27 SET COLLAR 465-16MB-1003031 12
28 SPARK PLUG SLEEVE 462-1000252 4
29 BOWL PLUG 465-16M-1003224 1
30 SCREW PLUG 462-1000860 4
31 POT HOOK 462-1000860 1
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FIGURE 2 CYLINDER HEAD (II)
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FIGURE 2 CYLINDER HEAD (II)

NO DESCRIPTION PART NO. ALL NOTE

1 CYLINDER HEAD CAP 465Q-1A/D-1003001 1 HFJ6370G, HFJ6370H
2 VALVE GUIDE 462-1003002-01 8
3 ORIFICE 462-1003006-A 1
4 FREEZE PLUG 462-1000251 5
5 CYLINDER HEAD GASKET465Q-100800 1
6 SET COLLAR 462-1000015 2

7-1 SCREW 462-1000215-B 10
7-2 WASHER 462-1000214 10
8 VALVE COVER 465Q-1A/D-1007801 1

9
VALVE COVER CLAP 
BOARD 462-1007015 1

10
VALVE COVER CLAP 
BOARD GASKET 462-1007016 1

11 SCREW 462-1000228 8

12 VALVE COVER GASKET 465-1000071-A/01 1

13
VALVE COVER HOLD 
DOWN WASHER 462-1007802 4

14 VALVE COVER BOLT 462-1000216 4
15 OIL CAP 462-1009800-B 1
16 SPARK PLUG 462-1A/D-3707950 4
17 CONNECTION SEAT 465Q-1003011 1

18
CONNECTION SEAT 
GASKET 462-1003010-01 1

19 DOWEL PIN 6X10111H GB4661-89 2
20 SCREW 462-1000244 3

21 EXHAUST VALVE SEAT 462-1A-1003004 4
22 INTAKE VAVLE SEAT 462-1003005 4
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FIGURE 3 CYLINDER HEAD (III)
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FIGURE 3 CYLINDER HEAD (III)

NO DESCRIPTION PART NO. ALL NOTE

1 CYLINDER CAP 462-1A/D-1003001/01 1 HFJ6370F
2 VALVE GUIDE 462-1003002-01 8
3 ORIFICE 462-1003006-A 1
4 FREEZE PLUG 462-1000251 4
5 CYLINDER HEAD GASKET462-1000800 1
6 DOWEL PIN 462-1000015 2

7-1 SCREW 462-1000215-BB 10
7-2 WASHER 462-1000214 10
8 VALVE COVER 462-1007093-B/B2 1

9
VALVE COVER CLAP 
BOARD 462-1007015 1

10
VALVE COVER CLAP 
BOARD GASKET 462-1007016 1

11 SCREW 462-10000228 8

12 VAVLE COVER GASKET 462-1000071-A 1

13
VALVE COVER HOLD 
DOWN WASHER 462-1007802 8

14 VALVE COVER BOLT 462-1000216 4
15 OIL CAP 462-1009800-B 1
16 SPARK PLUG 462-1A/D-3707950 4

17
CAMSHAFT REAR 
COVER 462-1A/D-1003011 1

18
CAMSHAFT REAR 
COVER GASKET 462-1003010-01 1

19 DOWEL PIN 462-1003007 2
20 SCREW 462-10000237 3

21
CAMSHAFT FRONT 
BEARING COVER 462-1003009 1

22 SCREW 462-1000233 5

23

CAMSHAFT FRONT 
BEARING COVER 
GASKET 462-+1003008-01 1

24 INTAKE VALVE SEAT 462-1003004 4

25 EXHAUST VALVE SEAT 462-1003005 4
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FIGURE 4 CYLINDER BLOCK
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FIGURE 4 CYLINDER BLOCK (I)

NO DESCRIPTION PART NO. ALL NOTE

1 CYLINDER BLOCK 465Q-16MC/D-1002900-B 1 HFJ6370G, HFJ6370H, HFJ6370K
2 FREEZE PLUG 462-1000252 3
3 FREEZE PLUG 462-1000251 2
4 PIPE PLUG 462-1002005-B 1
5 PIPE PLUG 462-1000250 3

6
OIL FILTER 
CONNECTOR 465Q-1000022-C 1

7 SCREW 462-1002201-01 10
8 DIPSTICK TUBE 465Q-1A/D-1002810 1

9-1 SCREW 465Q-2/D-1000242 1
9-2 WASHER 462-1000247 1
9-3 SPRING WASHER 10GB93-87 1
10-1 SCREW 465Q-1A2/D-1000242 1
10-2 WASHER 462-1000247 1
10-3 SPRING WASHER 10GB93-87 1
11 STUD BOLT BS10-1700204 1
12 STUD BOLT BS10-1700205 1

13-1 NUT 462-1000212 2
13-2 WASHER 462-1000247 2
14 DOWEL PIN 462-1000015 2

15 WATER JACKET COVER 462-1002014 1

16
WATER JACKET COVER 
GASKET 462-1002013 1

17 SCREW 462-1000228 4

18
TRANSMISSION UPPER 
PLATE 465Q-1000054 1

19
TRANSMISSION LOWER 
PLATE 462-1701811-A 1

20 OIL FILTER 1012010D2 1
21 OIL DIPSTICK 465Q-16MC/D-1002008 1

22 OIL PRESSURE SENSOR 465Q-3810950 1
23 TUBE CLAP 462-10000840 1

24-1
CRANKSHAFT BEARING 
CAP #1 465Q-16MC/D-1002008 1

24-2
CRANKSHAFT BEARING 
CAP #2 465Q-16MC/D-1002009 1

24-3
CRANKSHAFT BEARING 
CAP #3 465Q-16MC/D-1002010 1

24-4
CRANKSHAFT BEARING 
CAP #4 465Q-16MC/D-1002011 1

24-5
CRANKSHAFT BEARING 
CAP #5 465Q-16MC/D-1002012 1

25
WATER JACKE SCREW 
PLUG 462-1002203 1

26
WATER JACKE SCREW 
PLUG GASKET 462-1002801 1

27 KNOCK SENSOR 465Q-16MC/D1-3752800 1
28 SCREW GB5786-86 M10X1.25X30 1

Copyright © GLB2014 R.26

Page 8 of 302 WWW.GLBFE.COM

GLB
 ENTERPRISES



FIGURE 5 CYLINDER BLOCK (II)
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FIGURE 5 CYLINDER BLOCK (II)

NO DESCRIPTION PART NO. ALL NOTE

1 CYLINDER BLOCK ASM 462-1A-1002900 1 HFJ6370F
2 462-100252 FREEZE PLUG 3
3 462-1000251 FREEZE PLUG 2
4 462-1000250 PIPE PLUG 3
5 462-1002005-13 PIPE PLUG 1
6 462-1002201-01 MAIN CAP BOLT 10
7 462-1002203 WATER JACKET PLUG 1
8 462-1002801 WASHER 1

9 462-1002014
WATER JACKET COVER 
PLATE 1

10 462-1000228 SCREW 6

11 462-1002013
WATER JACKET COVER 
GASKET 1

12 462-1000054
TRANSMISSION UPPER 
COVER 1

13 462-1701811-A
TRANSMISSION LOWER 
COVER 1

14 462-1009802 OIL DIPSTICK 1
15 DIPSTICK TUBE BRACKET 1
16 462-1000840 CLAMP 1
17 462-1002008-01 MAIN BEARING CAP #1 1

462-1002009-01 MAIN BEARING CAP #2 1
462-1002010-01 MAIN BEARING CAP #3 1
462-1002011-01 MAIN BEARING CAP #4 1
462-1002012-01
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FIGURE 6 OIL PAN
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FIGURE 6 OIL PAN

NO DESCRIPTION PART NO. ALL NOTE

1 462-1009801-C OIL PAN 1 HFJ6370F, HFJ6370G, HFJ6370H, HFJ6370K
2 462-1000021-A OIL PAN GASKET 1
3 462-100801 BOLT 18
4 462-1009202-A DRAIN PLUG 1
5 462-1009203 DRAIN PLUG GASKET 1
6 462-1010950 OIL PUMP SCREEN 1
7 462-1000078 O'RING 1
8 462-1000233 BOLT 2
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FIGURE 7 ENGINE MOUNTS (I)
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FIGURE 7 ENGINE MOUNTS (I)

NO DESCRIPTION PART NO. ALL NOTE

1
FRONT ENGINE MOUNT 
CUSHION 465Q-1001802 2 HFJ6370H, HFJ6370K

2 WASHER Q40110 2
3 LOCK WASHER Q40510 2
4 NUT Q343C10 2

5
FRONT ENGINE MOUNT 
COVER LH 465Q-1000070 1

6
FRONT ENGINE MOUNT 
RH ASM 465Q-0001800 1

7
FRONT ENGINE MOUNT 
LH ASM 465Q-1001801 1

8 BOLT 462-1000253 4
9 LOCK WASHER GB859-87 8 4

10
ENGINE CROSS 
MEMBER AC10010100 1

11 BOLT Q/2A-CJ-89 M10X1.25X55 4

12
LOWER BUFFER 
CUSHION HFJ1001006CA 4

13 BUSHING HFJ1001007CA 4

14
TOP BUFFER STOPPER 
ASM HFJ1001010DA 4

15 BOLT 462-1000209 4
16 BOLT Q/2A-CJ-178 M8X28X8.8 2

17 REAR MOUNT BRACKET HFJ1001011CA 1

18 REAR MOUNT CUSHION 465Q-1001805 1
19 LOCK WASHER 10GB9387 2
20 NUT 462-1000212 2

21
REAR ENGINE 
MOUNTING BRACKET 465Q-1000069 1
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FIGURE 8 ENGINE MOUNTS (II)
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FIGURE 8 ENGINE MOUNTS (II)

NO DESCRIPTION PART NO. ALL NOTE

1
FRONT ENGINE MOUNT 
CUSHION 462-1001802 2 HFJ6370F, HFJ6370G

2 LOCK WASHER GB93-87 10 5
3 NUT 462-1000212 5

4
FRONT ENGINE MOUNT 
COVER LH 462-1000070 1

5
FRONT ENGINE MOUNT 
BRACKET RH 462-1A/D-1001800 1

6
FRONT ENGINE MOUNT 
BRACKET LH 462-1001801-B 1

7 BOLT 462-1000253 3
8 LOCK WASHER GB859-87 8 4

9 REAR MOUNT CUSHION 462-1001805 1
10 NUT GB6170-86-M8 3

11
REAR MOUNTING 
BRACKET 462-1000069 1

12 BOLT 462-1000213 1
13 WASHER GB93-87 8 2
14 BOLT 462-1000815 1
15 BOLT A/2Q-CJ-178 M8X28.8X8 2

16 REAR MOUNT BRACKET HFJ1001005FA 1

17 WASHER Q40510 4
18 BOLT Q/2AM46 M10X1.25X25 4
19 WASHER Q40110 4

20
ENGINE CROSS 
MEMBER AC10010200 1
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FIGURE 9 CRANKSHAFT & CONNECTING ROD (I)

Copyright © GLB2014 R.26

Page 17 of 302 WWW.GLBFE.COM

GLB
 ENTERPRISES



FIGURE 9 CRANKSHAFT & CONNECTING ROD (I)

NO DESCRIPTION PART NO. ALL NOTE

1 NO.1 PISTON RING 462-1004009-01 4 HFJ6370F
NO.2 PISTON RING 462-1004010-01 4
OIL RING 462-1004903-01 4

2 PISTON 462-1A-1004008 4
3 PISTON PIN 462-1004001 4

4 PISTON PIN LOCK RING 462-1004002 8

5 CONNECTING ROD ASM 462-1004900-B/01 4

6
CONNECTING ROD 
BOLT 462-1004003-01 8

CONNECTING ROD NUT 462-1004201-01 8
7-8 ROD BEARING 462-1004201-01 8
9 CRANKSHAFT 465Q-1005001-B2/02 1
10 MAIN BEARING 462-1002006 10

11
CRANKSHAFT THRUST 
BEARING 462-1002007 2

12 OIL SEALING CUP ASM 462-1006900-A 2

13
CRANKSHAFT DRIVE 
GEAR 462-100033 1

14 WOODRUFF KEY 462-1000031 1
15 CRANKSHAFT PULLEY 462-1000038 1
16 BOLT 462-1000227 1
17 REAR MAIN SEAL 462-1005901-A 1

18
CRANKSHAFT REAR 
MAIN SEAL BRACKET 462-1002015 1

19 GASKET 1
20 BOLT 462-1002202 4
21 BOLT 462-1000221 2
22 DOWEL PIN 462-1000017 2

23
FLYWHEEL W/RING 
GEAR 462-1A/D-1005803 1

24 BOLT 462-1005201-A 6
25 ROLL PIN 1011B GB4661 1
26 PILOT BEARING GB/T276-94 1 6000DDUR
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FIGURE 10 CRANKSHAFT & CONNECTING ROD (II)

THIS FIGURE IS AVAILABLE TO THE HFJ6370G & HFJ6370H MINYI VAN
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FIGURE 10 CRANKSHAFT & CONNECTING ROD (II)

NO DESCRIPTION PART NO. ALL NOTE

1 PISTON 465Q-1004008-01 4
2 PISTON RING #1 465Q-1004009-01 4

PISTON RING #2 465Q-1004016-01 4
PISTON OIL RING 465Q-1004903-01 4

3 PISTON PIN 465Q-1004001 4

4 PISTON PIN SNAP RING 462-1004002 8
5 CONNECTING ROD 462-1004900-01/B 4 DA465Q

465Q-1A-1004900-01 4 DA465Q-1A

5-2
CONNECTING ROD 
BOLT 462-1004003-01 8

6 CONNECTING ROD NUT 462-1004201-01 8
7 ROD BEARING 462-1004004 8
8 CRANKSHAFT 465-Q1005001-B2/02 1 DA465Q

465Q-1A-1005001 1 DA465Q-1A
9 MAIN BEARING 462-1002006 10

10
MAIN BEARING THRUST 
WASHER 462-1002007 2

11
FRONT CRANSHAFT 
SEAL 462-1006900-A 1

12 RETAINING RING 462-1000033 1

13
CRANKSHAFT TIMING 
GEAR 465Q-1000034 1

14 WOODRUFF KEY 462-1000031 1
15 CRANKSHAFT PULLEY 462-1000038 1 DA465

465Q-5-1000038-A 1 DA465Q-1A
16 BOLT 462-1000227 1
17 REAR MAIN SEAL 462-1005901-A 1

18
REAR MAIN SEAL 
BRACKET 462-1002015 1

19 GASKET 462-1002016-01 1
20 BOLT 462-1002202 4
21 BOLT 462-1000221 2
22 DOWEL PIN 462-1000017 2

23
FLYWHEEL W/RING 
GEAR 462-1005803 1

24 BOLT 462-1005201-A 6
25 ROLL PIN 1011B GB4661 1
26 PILOT BEARING GB/T276-94 1 6000DDUR

THIS FIGURE IS AVAILABLE TO THE HFJ6370G & HFJ6370H MINYI VAN
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FIGURE 11 CRANKSHAFT & CONNECTING ROD (III)
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FIGURE 11 CRANKSHAFT & CONNECTING ROD (III)

NO DESCRIPTION PART NO. ALL NOTE

1 PISTON RING #1 462-1004009-01 4 HFJ6370F
PISTON RING #2 462-1004010-01 4
PISTON OIL RING 462-1004903-01 4

2 PISTON 462-1A-1004008 4
3 PISTON PIN 462-1A-1004008 4

4 PISTON PIN SNAP RING 462-1004002 8
5 CONNECTING ROD 462-1004900-B/01 4

6
CONNECTING ROD 
BOLT 462-1004003-01 8

7 CONNECTING ROD NUT 462-1004201-01 8
8 ROD BEARING 462-1004004 8
9 CRANKSHAFT 465Q-1005001-B2/02 1
10 MAIN BEARING 462-1002006 10

11
MAIN BEARING THRUST 
WASHER 462-1002007 2

12
FRONT CRANSHAFT 
SEAL 462-1006900-A 1

13 RETAINING RING 462-1000033 1

14
CRANKSHAFT TIMING 
GEAR 462-1000034-01 1

15 WOODRUFF KEY 462-1000031 1
16 CRANKSHAFT PULLEY 462-1000038 1
17 BOLT 462-1000227 1
18 REAR MAIN SEAL 462-1005901-A 1
19 GASKET 462-1002016-01 1

20
REAR MAIN SEAL 
BRACKET 462-1002015 1

21 BOLT 462-1002202 2
22 BOLT 462-1000221 4
23 ROLL PIN 462-1000017 2
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FIGURE 12 VALVE TRAIN (I)
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FIGURE 12 VALVE TRAIN (I)

NO DESCRIPTION PART NO. ALL NOTE

1 CAMSHAFT 465Q-16MC/D1-1006810 1 HFJ6370K

2 FRONT CAMSHAFT SEAL 462-1006900-A 1

3
FRONT & REAR ROCKER 
SHAFT 465Q-16M-1007033 2

4
#1 INTAKE ROCKER 
ARM 465Q-16M-1007820 4

5 RING 465Q-16M-1007040 5

6
MID ROCKER ARM 
SHAFT 465Q-16M-1007034 3

7
#2 INTAKE ROCKER 
ARM 465Q-16M-1007821 4

8
EXHAUST ROCKER ARM 
CAP ASM 465Q-16M-1007822 8

9
INTAKE VALVE 
ADJUSTING SCREW 465Q-16M-1007038 8

10 NUT 465Q-16M-1007201 16
11 INTAKE VALVE 465Q-16M-1007009 8
12 EXHAUST VALVE 465Q-16M-1007010 8
13 INNER VALVE SPRING 465Q-16M-1007037 16

14 OUTER VALVE SPRING 465Q-16M-1007036 16
15 VALVE KEEPER 465Q-16M-1007014 32

16
VALVE SPRING 
RETAINER 465Q-16M-1007013 16

17 VALVE STEM SEAL 465Q-16M-1007011 16
18 VALVE SPRING SEAT 465Q-16M-1007011 16
19 SNAP RING 465Q-16MB/D-1003003 8

20
ADJUSTING SCREW 
SEAT 465Q-16MB/D-1003030 8

21
EXHAUST VALVE 
ADJUSTING SCREW 465Q-16M-1007039 8
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FIGURE 13 VALVE TRAIN (II)
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FIGURE 13 VALVE TRAIN (II)

NO DESCRIPTION PART NO. ALL NOTE

1 CAMSHAFT ASM 465Q-1006801-B 1 HFJ6370G & HFJ6370H

2 FRONT CAMSHAFT SEAL 462-1006900-A 1

3
CAMSHAFT THRUST 
SPACER 462-1003013 1

4 SCREW 462-1003206 2

5
ROCKER ARM SHAFT 
LH/RH 462-1007901 2

6 SCREW 462-1003205 10
7 ROCKER ARM 462-1007900 8

8
ROCKER ARM SHAFT 
SPRING 462-1007008 8

9
VALVE ADJUSTING 
SREW 462-1007001 8

10 NUT 462-1007201 8
11 INTAKE VALVE 462-1007009 4
12 EXHAUST VALVE 462-1007010 4
13 VALVE SPRING 462-1007012 8
14 VALVE SPRING SEAT 462-1007013 8
15 VALVE KEEPER 462-1007014 16

16
VALVE SPRING LOWER 
SEAT 462-1007011 8

17 VALVE STEM SEAL 462-1007902-01 8

18
DISTRIBUTOR LOCK 
SET 465Q-1006004-01 1

19 DISTRIBUTOR GEAR 462-1006002 1
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FIGURE 14 VALVE TRAIN (III)
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FIGURE 14 VALVE TRAIN (III)

NO DESCRIPTION PART NO. ALL NOTE

1 CAMSHAFT 462-1006001/01 1 HFJ6370F

2 FRONT CAMSHAFT SEAL 462-1006900-A 1

3
CAMSHAFT THRUST 
SPARCER 462-1003013 1

4 SCREW 462-1003206 2
5 ROCKER ARM SHAFT 462-1007901 2
6 SCREW 462-1003205 10
7 ROCKER ARM 462-1007900 8

8
ROCKER ARM SHAFT 
SPRING 462-1007008 8

9
VALVE ADJUSTING 
SCREW 462-1007001 8

10 NUT 462-1007201 8
11 INTAKE VALVE 462-1007009 4
12 EXHAUST VALVE 462-1007010 4
13 VALVE SPRING 462-1007013 8

14
VALVE SPRING 
RETAINER 462-1007013 8

15 VALVE KEEPER 462-1007014 16
16 VALVE SPRING SEAT 462-1007011 8
17 VALVE STEM SEAL 462-1007902-01 8
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FIGURE 15 TIMING COVER (I)
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FIGURE 15 TIMING COVER (I)

NO DESCRIPTION PART NO. ALL NOTE

1 INNER TIMING COVER 465Q-16MC/D-1000803 1 HFJ6370K

2 OUTER TIMING COVER 465Q-16MC/D-1000012 1

3 TIMING COVER GASKET 465Q-16MC/D-1000036 1
4 RUBBER GASKET 465Q-16MC/D-1000036 2
5 RUBBER GASKET 462-1000025-A 2
6 BUSHING 462-1000027 4
7 SCREW 465Q-1000804 4
8 SCREW 462-1000228 6
9 GASKET 465Q-16M-1000123 1

465Q-16M-1000124 2
10 CAMSHAFT GEAR 465Q-16MC/D-1000032 1
11 WOODRUFF KEY 462-1000031 1

12 CAMSHAFT GEAR BOLT 462-1000227 1

13
BLIND PLUG CAP 
OUTER 462-1000010 1

14 TIMING BELT 465Q-16MC/D-1000035 1 88ZA19

15
TIMING BELT 
TENSIONER 465Q-16MC/D-1000910 1

16 STUD BOLT 462-1000030 1
17 SPRING BRACKET 462-1000029 1

18
TIMING BELT 
TENSIONER SPRING 462-1000028 1

19
OUTER COVER PLUG 
GASKET 462-1000011-A 1

20 SCREW 462-1000224-B 1
21 LOCK WASHER GB859-87 8 1
22 SEAL 462-1000226 1
23 STUD BOLT 4162-1307201 1
24 POT HOOK 462-1000860 1
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FIGURE 16 TIMING COVER (II)
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FIGURE 16 TIMING COVER (II)

NO DESCRIPTION PART NO. ALL NOTE

1 INNER TIMING COVER 465Q-1000803 1 HFJ6370G
465Q-1A-1000803 1 HFJ6370H

2 OUTER TIMING COVER 462-100900 1 DA462-1A
465Q-1A-100900 1 DA465Q-1A

3 TIMING COVER GASKET 462-100036 1 DA462-1A
465Q-1A-1000036 1 DA465Q-1A

4 RUBBER GASKET 462-1000025-A 2
5 RUBBER GASKET 462-1000026-A 2
6 BUSHING 462-1000027 4
7 BOLT 465Q-1000804 4
8 BOLT 462-1000228 6
9 GASKET 462-1000004 2

462-1000005 1
462-1000006 1

10
OUTSIDE RUBBER PLUG 
GASKET 462-1000011-A 1

11 CAMSHAFT GEAR 465Q-1000032 1 DA462-1A
465Q-1A-1000032 1 DA465Q-1A

12 WOODRUFF KEY 462-1000031 1

13 CAMSHAFT GEAR BOLT 462-1000227 1
14 TIMING BELT 465Q-1000035 1 DA465Q, 88ZA19

465Q-1A-1000035A 1 DA465Q-1A, 90ZA19

15
TIMING BELT 
TENSIONER 462-1000901-03 1

16 STUD BOLT 462-1000030 1

17
TENSIONER SPRING 
BRACKET 462-1000029 1

18 TERNSION SPRING 462-1000028 1
19 STUD BOLT 462-1307201 1
20 BOLT 4162-1000224-B 1
21 LOCK WASHER GB93-878 1
22 GASKET 462-1000226 1
23 POT HOOK 465Q-1000073 1
24 POT HOOK 462-1000860 2
26 OUTER BLIND PLUG 462-1000011-A 1

Copyright © GLB2014 R.26

Page 32 of 302 WWW.GLBFE.COM

GLB
 ENTERPRISES



FIGURE 17 TIMING COVER (III)
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FIGURE 17 TIMING COVER (III)

NO DESCRIPTION PART NO. ALL NOTE

1
INNER TIMING BELT 
COVER 462-1000803 1 HFJ6370F

2
OUTER TIMING BELT 
COVER 462-1000900 1

3 TIMING COVER GASKET 462-1000036 1
4 RUBBER GASKET 462-1000025-A 1
5 RUBBER GASKET 462-1000026-A 1
6 BUSHING 462-1000027 4
7 BOLT 462-1000804 4
8 BOLT 462-1000228 6
9 POT HOOK 462-1000850 1

10
OUTER COVER RUBBER 
GASKET 462-1000011-A 1

11 CAMSHAFT GEAR 462-1000032-01 1
12 WOODRUFF KEY 462-1000031 1

13 CAMSHAFT GEAR BOLT 462-1000227 1
14 TIMING BELT 462-100035 1 88ZA19

15
TIMING BELT 
TENSIONER 462-1000901-03 1

16 STUD BOLT 462-1000030 1

17
TENSION SPRING 
BRACKET 462-1000029 1

18 TENSION SPRING 462-1000028 1
19 STUD BOLT 462-1307201 1
20 BOLT 462-1000224-B 1
21 LOCK WASHER GB93-87 8 1
22 GASKET 462-1000226 1
23 POT HOOK 462-1000860 2
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FIGURE 18 INTAKE MANIFOLD (I)
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FIGURE 18 INTAKE MANIFOLD (I)

NO DESCRIPTION PART NO. ALL NOTE

1 INTAKE MANIFOLD ASM 465Q-16MC/D1-1008800 1 HFJ6370K
2 CARBURETOR 465Q-16MC/D1-1107950 1
3 STUD BOLT 465Q-1A/D-1008201 2
4 BOLT 462-1000218 2
5 SCREW GB65-86 M5X8 1

LOCK WASHER GB859-87 5 1

6
INTAKE PRESSURE 
SENSOR STATOR 465Q-16MC/D1-1000111 1

7
INTAKE PRESSURE & 
TEMPERATURE SENSOR 465Q-16MC/D1-1100850 1

8 STUD BOLT 465Q-16M-1003201 8
9 NUT GB6187-86 M6 11

10
COOLANT 
TEMPERATURE SENSOR 462-1A/D-1300800 1

11
INTAKE MANIFOLD 
BRACKET 465Q-16MC/D-1000094 1

12 BOLT 462-1000810 1
13 HOSE CLAMP 465Q-16MB/D-1000092 2
14 PCV TUBE (RUBBER) 465Q-16MC/D-1000085 1
15 STUD BOLT 465Q-16MB/D-100320 3

16
ENGINE FRONT 
SHACKLE 465Q-16MC/D-1000047 1

17
CARBURETOR 
MOUNTING GASKET 465Q-1A/D-1000048 1

18 TUBE 465Q-1A/D-1000079 1
19 VACUUM TUBE 465Q-1A/D-1000064 1

20
INTAKE MANIFOLD 
GASKET 465Q-16MB/D-1000041 1

21 PCV VALVE 468QL-1014950 1
22 CAP 462-7-1008014 1

23
CANISTER CONTROL 
VALVE 462-1A/D-1207850 1

24
CANISTER CONTROL 
STATOR 462-1A/D-100109-01 1

25 BOLT 462-1000810 1
26 HOSE CLAMP 462-1000080 1
27 HOSE CLAMP 462-1000096 1
28 HOSE 465Q-16MC/D1-1000113 1
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FIGURE 19 INTAKE MANIFOLD (II)
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FIGURE 19 INTAKE MANIFOLD (II)

NO DESCRIPTION PART NO. ALL NOTE

1 INTAKE MANIFOLD ASM 465Q-1A/D-1008800-01/02 1 HFJ6370G, HFJ6370H
2 THROTTLE BODY 465Q-1A/D-1107950 1
3 BOLT 462-100219 1
4 HOSE 465Q-1A/D-1000113 1

5
THROTTLE BODY 
GASKET 465Q-1A/D-1000048 1

6
INTAKE TEMPERATURE 
& PRESSURE SENSOR 465Q-1A/D-1100800 1

7 BOLT 462-1000233 2

8
GROUND TERMAINAL 
SPADE 465Q-1000042 1

9 BOLT 462-1000209 3
10 LOCK WASHER GB859-878 3

11
INTAKE MANIFOLD 
GASKET 465Q-1A/D-1000041 2

12
FUEL INJECTOR RAIL 
ASM 462-1A/D-1104950 1

13 BOLT 462-1000810 2

14
COOLANT 
TEMPERATURE SENSOR 465Q-1A/D-1300800 1

15 STUD BOLT 465Q-0003201 1
465Q-1003202 1

16
ENGINE FRONT 
SHACKLE 462-1A/D-1000047 1

17 LOCK WASHER GB93-87 8 5
18 NUT M8 GB51-76 5
19 VACUUM HOSE 465Q-1A/D-1000064 1
20 VACUUM BRAKE 465Q-1A/D-1008003-01 1

21
CANSITER CONTROL 
VALVE 465Q-1A/D-1207850 1

22
CONASITER CONTROL 
VALVE CAP 465Q-1A/D-1000114 1

23
CANSITER CONTROL 
VALVE STATOR 465Q-1A/D-1008870 2

24 STUD BOLT 465Q-1A/D-1008201 2
25 NUT GB6170-86 M6 1

LOCK WASHER GB6859-87 6 2
26 RUBBER CAP 462-7-1008014 1
27 BOLT 462-1000218 1
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FIGURE 20 INTAKE MANIFOLD (III)
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FIGURE 20 INTAKE MANIFOLD (III)

NO DESCRIPTION PART NO. ALL NOTE

1 INTAKE MANIFOLD ASM 462-1A/D-1008800-01/02 1 HFJ6370F

2
FUEL INJECTOR RAIL 
ASM 462-1A/D-1104950 1

3
ENGINE FORNT 
SHACKLE 462-1A/D-1000047 1

4
COOLANT TEMPERAURE 
SENSOR 462-1A/D-13008000 1

5
INTAKE PRESSURE 
SENSOR STATOR 462-1A/D-100111 1

6
INTAKE PRESSURE 
SENSOR 462-1A/D-1100850 1

7 BOLT GB65-85 M5X8 1
8 LOCK WASHER GB859-87 5 1
9 BOLT 462-1000228 1

10 THROTTLE BODY ASM 462-1A/D-1107950-01 1
11 VACUUM HOSE 465Q-1A/D-1000064 1

12
CANISTER CONTORL 
VALVE STATOR 462-1A/D-1000109-01 1

13 BOLT 462-1000810 2
14 HOSE 462-1A/D-1000113 1
15 HOSE CLAMP 462-1000052 1
16 STUD BOLT 465Q-0003201 1

STUD BOLT 462-1A/D-1000048 1

17
THROTTLE BODY 
GASKET 462-1A/D-1000048 1

18 NUT M8GB51-76 5
LOCK WASHER GB93-87 8 5

19 BOLT 462-1000209 3
LOCK WASHER GB859-87 8 3

20 BOLT 462-1000218 4

21
INTAKE MANIFOLD 
BRACKET 462-1A/D-1008312 1

22 BOLT 462-1000233 2

23
INTAKE MANILFOLD 
GASKET 462-1A/D-1000041 2

24
CONAISTER CONTROL 
VALVE 462-1A/D-1207850 1
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FIGURE 21 EXHAUST MANIFOLD (I)
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FIGURE 21 EXHAUST MANIFOLD (I)

NO DESCRIPTION PART NO. ALL NOTE

1
EXHAUST MANIFOLD 
ASM 465Q-16MC/D-1008810 1 HFJ6370K

2
EXHAUST MANIFOLD 
GASKET 465Q-16M-1008802 1

3 STUD BOLT 465Q-16M-1003225 5
4 NUT M8GB51-76 8
5 HEAT SHIELD 465Q-16MC/D-1008820 1
6 HEAT SHIELD LOWER 465Q-16M-1000821 1
7 STUD BOLT 462-1008202 6
8 WASHER GB97.1-85-6-140HV 6
9 NUT GB6170-86-M6 6
10 BOLT 462-1000228 2
11 STUD BOLT 462-1008203 3
12 OXYGEN SENSOR 465Q-16MC/D1-1207800 1
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FIGURE 22 EXHAUST MANIFOLD (II)
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FIGURE 22 EXHAUST MANIFOLD (II)

NO DESCRIPTION PART NO. ALL NOTE

1 EXHAUST MANIFOLD 465Q-1A/D-1008810 1 HFJ6370G, HFJ6370H

2
EXHAUST MANIFOLD 
GASKET 462-1A/D-1008802 1

3 STUD BOLT 465Q-1003201 8
4 NUT M8GB51-76 8
5 HEAT SHIELD 465Q-1008804 1
6 HEAT SHIELD LOWER 465Q-1000821 1
7 STUD BOLT 462-1008202 6
8 WASHER GB97.1-85-6-140HV 6
9 NUT 462-1000228 2
10 BOLT 465Q-1008203 3
11 STUD BOLT 465Q-1008203 3
12 OXYGEN SENSOR 465Q-1A/D-1207800 1
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FIGURE 23 EXHAUST MANIFOLD (III)
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FIGURE 23 EXHAUST MANIFOLD (III)

NO DESCRIPTION PART NO. ALL NOTE

1 EXHAUST MANIFOLD 465Q-1A/D-1008810/01 1 HFJ6370F
2 HEAT SHIELD 465Q-1008804 1
3 HEAT SHIELD LOWER 465Q-1000821 1
4 STUD BOLT 465Q-1008203 3
5 BOLT 462-1000228 2

6
EXHAUST MANIFOLD 
GASKET 462-1A/D-1008802 1

7 STUD BOLT 462-1008202 6
8 WASHER GB97.1-85-6-140HV 6
9 NUT GB6170-86-M6 6
10 STUD BOLT 465Q-1003201 8
11 NUT GB6170-86-M8 8
12 OXYGEN SENSOR 462-1A/D-1207800 1
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FIGURE 24 OIL PUMP (I)
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FIGURE 24 OIL PUMP (I)

NO DESCRIPTION PART NO. ALL NOTE

1 OIL PUMP ASM 465Q-16MB-1011950 1 HFJ6370K
2 SCREW PLUG 462-1000250 1

3 OIL PUMP GEAR OUTER 465Q-16MB-1011006 1

OIL PUMP GEAR INNER 465Q-16MB-1011007 1

4
PRESSURE REULATOR 
VALVE 465Q-16MB-1011003 1
SPRING 465Q-16MB-1011004 1
SPRING SEAT 465Q-16MB-1011008 1

5 SCREW GB893.1-86-15 6

6
OIL PUMP MOUNTING 
GASKET 462-1000018-01 1

7 BOLT 462-1000217 5
462-1000218

8 BOLT 462-1000017 2
9 BOLT 462-1000219 2
10 OIL BACKING PLATE 465Q-16MB-1011002 1
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FIGURE 25 OIL PUMP (II)
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FIGURE 25 OIL PUMP (II)

NO DESCRIPTION PART NO. ALL NOTE

1 OIL PUMP ASM 462-1011950 1 HFJ6370G, HFJ6370H
2 PLUG 462-1000250 1

3 OIL PUMP GEAR OUTER 462-1011006-01 1

OIL PUMP GEAR INNER 462-1011007 1

4
PRESSURE REGULATOR 
VALVE 462-1011003 1
SPRING 462-1011004 1
SPRING SEAT 462-1011005 1

5
OIL PUMP BACKING 
PLATE 462-1011002 1

6 SCREW 462-1003206 6

7
OIL PUMP MOUNTING 
GASKET 462-1000018 1

8 BOLT 462-1000217 5
9 BOLT 462-1000218 2
10 BOLT 462-1000219 2
11 DOWEL PIN 462-1000017 2
12 BOLT 462-1000812 1
13 POT HOOK 462-1000020 1
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FIGURE 26 OIL PUMP (III)
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FIGURE 26 OIL PUMP (III)

NO DESCRIPTION PART NO. ALL NOTE

1 OIL PUMP ASM 462-1011950 1 HFJ6370F
2 SCREW PLUG 462-1000250 1

3 OIL PUMP OUTER GEAR 462-1011006-01 1

OIL PUMP INNER GEAR 462-1011007 1

4 PRESSURE REGULATOR 462-101103 1
SPRING 462-101104 1
SPRING SEAT 462-1011005 1

5
OIL PUMP BACKING 
PLATE 462-1011002 1

6 SCREW 462-1003206 6

7
OIL PUMP MOUNTING 
GASKET 462-1000018-01 1

8 BOLT 462-1000217 1
9 BOLT 462-1000218 5
10 BOLT 462-1000219 2
11 DOWEL PIN 462-1000017 1

12
OIL FILTER SEAT 
CONNECTOR 462-1000022 1

13 O'RING 462-1000019 1

14
OIL FILTER SEAT 
GASKET 462-1000023-01 1

15 SCREW PLUG 462-1000250 3
16 OIL FILTER 1012010D2 1 462-1017950

17
OIL FILTER 
CONNECTOR 462-1017015-B 1

19 OIL FILTER SEAT 462-1017016-B 1
20 BOLT 462-1000222 1
21 BOLT 462-1000221 2
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FIGURE 27 WATER PUMP
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FIGURE 27 WATER PUMP

NO DESCRIPTION PART NO. ALL NOTE

1 WATER PUMP ASM 1307010A1(Z) 1 462-1307950
2 WATER PUMP GASKET 1000052D 1 462-1000024-01
3 BOLT 462-1000217 3
4 STUD BOLT 462-1002205 2
5 NUT GB6187-86-M6 2

LOCK WASHER GB859-87 6 2
6 FAN PULLEY 462-1000037 1
7 FAN BELT 462-1000229-01 1 V-BELT

465Q-2/D-1000229 1 SERPENTINE BELT
8 PULLEY BOLT 462-1000228 4
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FIGURE 28 RADIATOR HOSE
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FIGURE 28 RADIATOR HOSE

NO DESCRIPTION PART NO. ALL NOTE

1 THERMOSTAT 462-1306950 1

2 THERMOSTAT GASKET 1008031D 1 462-1000043-A

3 THERMOSTAT HOUSING 465Q-1000044 1
4 BOLT 462-1000815 2

5
INTAKE WATER CANAL 
SEAT ASM 465Q-1303800 1

6 BOLT 462-1000814 2
7 BYPASS HOSE 465Q-16MC/D-1000051 1
8 CLAMP 462-1000052-01 2
9 HEATER HOSE 465Q-1000059 1
10 CLAMP 465Q-1000066-01 2

11
INTAKE WATER CANAL 
SEAT GASKET 462-1000050-A 1

12 INTAKE WATER HOSE 465Q-16MC/D-1300303-B 1
13 BOLT 462-1700204 1
14 BOLT GB5787-86 M8X28 1

15
WATER PIPE 
CONNECTOR COVER 465Q-16MC/D-1303005 1

16 GASKET 465Q-16M-1000121 1
17 POTHOOK 462-1000830 1
18 CLAMP Q67235 2
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FIGURE 29 FUEL RAIL
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FIGURE 29 FUEL RAIL

NO DESCRIPTION PART NO. ALL NOTE

1
FUEL RAIL 
W/INJECTORS 465Q-16MC/D-1104950 1 HFJ6370K

2 BOLT 462-1000810 2
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FIGURE 30 CLUTCH & PRESSURE PLATE 5MT
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FIGURE 30 CLUTCH & PRESSURE PLATE 5MT

NO DESCRIPTION PART NO. ALL NOTE

1 PRESSURE PLATE 1600010D 1 LH11-1601900, HFJ6370K, HFJ6370H
2 LOCATING BOLT 462-1000238 2
3 BOLT 462-1000810 4
4 LOCK WASHER GB93-87 8 2
5 CLUTCH 1602010D 1 LH10-1601800-01

6 THROW-OUT BEARING LH10-1601910-01 1

7
CLUTCH RELEASE 
SHAFT LH10-1601840 1

8 ROLL PIN GB879-86 3.2 1

9
RELEASE SHAFT 
SPRING LH10-1601022-B 1

10
CLUTCH RELEASE 
BEARING BUSHING LH10-1601021 2

11 CLUTCH ARM LH10-1601035-B 1
12 BOLT 462-1700203 1
13 NUT GB6170-86 M8 1
14 WASHER GB97.1-85-8-140HV 1
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FIGURE 31 CLUTCH & PRESSURE PLATE 4MT
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FIGURE 31 CLUTCH & PRESSURE PLATE 4MT

NO DESCRIPTION PART NO. ALL NOTE

1 FLYWHEEL ASM 462-1A/D-1005803 1 HFJ6370F, HFJ6370G
2 BOLT 462-1005201-A 6
3 DOWEL PIN 6X10111B GB4661 1
4 PRESSURE PLATE 1600010D 1 LH10-1601900-01
5 LOCATING BOLT 462-1000238 2
6 BOLT 462-1000810 4
7 LOCK WASHER GB93-87 8 2
8 CLUTCH 1602010D 1 LH10-1601800-01
9 PILOT BEARING GB/T276-94 1 6000DDUR

10 THROW-OUT BEARING 462-1601860 1 48RCT3301
11 SPRING CLIP 462-170013 2

12
CLUTCH RELEASE 
SHAFT 462-1601806 1

13
CLUTCH RELEASE 
SHAFT SPRING 462-1601022 1

14
CLUTCH RELEASE 
BEAIRNG BUSHING 462-1601021 2

15 CLUTCH ARM 462-1601021 1
16 BOLT 462-1700205 1
17 WASHER 462-1000235 1
18 NUT GB170-86-M8 1
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FIGURE 32 TRANSMISSION (I)
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FIGURE 32 TRANSMISSION (I)

NO DESCRIPTION PART NO. ALL NOTE

1 NO.1 SHAFT ASM BS10-2-1701810 1 HFJ6370K, HFJ6370H
2 ROLLER BEARING K202617 1

3 NO.1 SHAFT BEARING 63/28-2RSN/P63 1
4 "C" CLIP BS10-2-1701067 1
5 HOG RING BS10-2-1701207 1
6 FRONT OIL SEAL BS10-1701930 1
7 NO.2 SHAFT BS10-2-1701027 1
8 COLUMN PIN GB4661 3X5 3
9 THRUST WASHER BS10-2-1701034 2

10 GEAR MAIN SHAFT 1ST BS10-2-1701044 1
11 BUSHING BS10-2-1701065 1
12 ROLLER BEARING K354027 3

13 GEAR MAIN SHAFT 2ND BS10-2-1701046 1

14 GEAR MAIN SHAFT 3RD BS10-2-1701035 1

15 GEAR MAIN SHAFT 2ND K303527 1

16 GEAR MAIN SHAFT 3RD BS10-2-1701062 1
17 RETAINING RING BS10-2-1701063 1
18 ROLLER BEARING K27.533.522.7 1
19 BEARING 6206B/P63 1
20 "C" CLIP BS10-1701015 1
21 BEARING 6305/P63 1
22 HOG RING BS10-1701204 3
23 HOG RING BS10-1701204 2
24 MIDDLE GEAR SHAFT BS10-2-1701052 1

25
GEAR 5 INITIATIVE 
GEAR BS10-2-1701064 1

26 STOPPING RING BS10-2-1701066 1
MIDDLE SHAFT FRONT 
BEARING 62/28N/P63 1

27 HOG RING BS10-2-1701207 1

28
MIDDLE SHAFT MIDDLE 
BEARING 62/28/P63 1

29 BEARING 6304/P63 1
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FIGURE 33 TRANSMISSION (II)
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FIGURE 33 TRANSMISSION (II)

NO DESCRIPTION PART NO. ALL NOTE

1 NO.1 SHAFT ASM BS09-1701810 1 HFJ6370F, HFJ6370G
2 ROLLER BEARING K17.52215.7 1
3 HOG RING 462-1701061 1
4 FRONT OIL SEAL BS09-1701940 1
5 NO. 2 SHAFT BS09-1701027-B 1

6 GEAR MAIN SHAFT 1ST BS09-1701044 1

7
GEAR MAIN SHAFT 1ST 
BUSHING BS09-1701029 1

8 THRUST WASHER 462-1701034 1

9 GEAR MAIN SHAFT 2ND BS09-1701046 1

10 GEAR MAIN SHAFT 3RD BS09-1701035 1
11 ROLLER BEARING K253028 1
12 BEARING 6304N/P63 2

13 REVERSE DRIVEN GEAR BS09-1701031 1
14 RETAINING RING 462-1701063 4
15 "C" CLIP 462-1700002 2
16 MIDDLE GEAR SHAFT BS09-1701052 1
17 BEARING 6204/P63 2
18 RETAINING RING 47GB893 1-86 1 47GB893-76
19 RUBBER PLUG 462-1701809-A 1

20 OUTER TOOTHED RING 462-1701042 1

21

LOW-SPEED 
CONNECTING TOOTHED 
RING 462-1701043-01 1

22
LOW-SPEED BAULK 
RING 462-1701045-A2 2

23 KEY 462-1701038/01 6
24 SPRING HOG RING 462-1701041 2

25 OUTER TOOTHED RING 462-1701039 1

26

HIGH SPEED 
CONNECTING TOOTHED 
RING BS09-1701057 1

27
HIGH SPEED BAULK 
RING 462-1701024-A 2
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FIGURE 34 TRANSMISSION HOUSING (5MT)
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FIGURE 34 TRANSMISSION HOUSING (5MT)

NO DESCRIPTION PART NO. ALL NOTE

1
TRANSMISSION CASE 
UPPER BS10-2/D-1701012 1 HFJ6370K, HFJ6370H
TRANSMISSION CASE 
LOWER BS10-2-1701011 1

2 DOWEL PIN BS10-1700012 4
3 BOLT BS10-1700201 4
4 BOLT BS10-2-1700244 8
5 BOLT 462-1700203 2
6 BOLT BS10-1700214 2

7
FRONT END SHIELD 
ASM BS10-2-1701940 1

8 BOLT BS10-1700208 8

9
INSPECTION HOLE 
RUBBER CAP 462-1701004 1

10 BACK UP LAMP SWITCH 465Q-3729950 1

11
BACK UP LAMP SWITCH 
O'RING 462-1700010 1

12 TAIL HOUSING ASM BS10-2-1701850 1
13 BOLT BS10-1700202 3
14 STAY BRACKET BS10-2-1700011 1

15
CRANSKSHAFT 
POSITION SENSOR 462-1A/D-3700800 1

16 STUD BOLT BS10-17002003 1
17 NUT GB6170-86 M8 1

SPRING GB97.1.85-8-140HV 1
18 TAIL HOUSING SEAL BS10-2200900-A 1
19 SCREW PLUG 462-1701206-A 2
20 POT HOOK 462-1000042 1
21 RUBBER PLUG BS10-1700013 1
22 BOLT 462-1000801 1
23 BOLT BS10-2-1701208-A 1
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FIGURE 35 TRANSMISSION HOUSING (4MT)

Copyright © GLB2014 R.26

Page 69 of 302 WWW.GLBFE.COM

GLB
 ENTERPRISES



FIGURE 35 TRANSMISSION HOUSING (4MT)

NO DESCRIPTION PART NO. ALL NOTE

1
TRANSMISSION CASE 
UPPER BS09/D-1701005 1 HFJ6370F, HFJ6370G

2
TRANSMISSION CASE 
LOWER BS09-1701001 1

3 DOWEL PIN 462-100018 2
4 BOLT 462-1700202 4
5 BOLT 462-1700203 4

6
INSPECTION HOLE 
RUBBER CAP 462-1701004 1

7 TAIL HOUSING 462-1701006/01 1
8 TAIL HOUSING SEAL 462-1701903 1
9 GASKET 462-1700011 1
10 DOWEL PIN 462-1700008 2
11 BOLT 462-1700205 7
12 BOLT 462-1000244 1
13 SCREW PLUG 462-1701206-A 2
14 RUBBER PLUG 462-1701003-A 1

15 BACK UP LAMP SWITCH 462-3729950 1 3729010DW

16
BACK UP LAMP SWITCH 
O'RING 462-1700010 1

17 COPPER BUSHING 462-1701011/01 1

18 BREATHER VALVE ASM 462-1701804 1
19 STUD BOLT 462-1701202 1
20 STUD BOLT 462-1701201 1
21 NUT 462-1000212 2
22 DOWEL PIN 462-1000015 2
23 POT HOOK 462-1000042 1
24 BOLT 462-1700204 2

25
CRANKSHAFT POSITION 
SENSOR 462-1A/D-3700800 1

26 BOLT 462-1000801 1
27 BOLT 462-1000241 1
28 WASHER 462-1000247 2
29 BOLT 462-1000242 1
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FIGURE 36 TRANSMISSION CONTROL (5MT)
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FIGURE 36 TRANSMISSION CONTROL (5MT)

NO DESCRIPTION PART NO. ALL NOTE

INFORMATION MISSING 
FORM ORGINAIL PARTS 
MANUAL FROM MAG 
INTERNATIONAL
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FIGURE 37 TRANSMISSION CONTROL (4MT)
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FIGURE 37 TRANSMISSION CONTROL (4MT)

NO DESCRIPTION PART NO. ALL NOTE

1 SHIFT LEVER HOUSING 462-1702014 1
2 DOWEL PIN 6X10111 BGB4661 1
3 BOLT 462-1000218 2
4 BOLT 462-1700203 1

5 SHIFT HANDLE SHAFT 462-1AB-1702810 1
6 O'RING 462-1702016 1
7 RUBBER BUSHING 462-1702015 1

8
SHIFTING ARM SHAFT 
ASM 462-1702805 1

9 O'RING 462-1702020 1
10 RUBBER CAP 462-1702022 1
11 SHIFTING ARM ASM BS10-1702830 1
12 WASHER 462-1000235 1
13 LOCK WASHER GB93-87 8 1
14 NUT GB6170-86-M8 1
15 SHIFTING FORK 462-1702019 1
16 SPRING 462-1702017 1
17 SPRING 462-1702018 1
18 WASHER 462-1702203 1
19 WASHER 462-1702202 1
20 GEAR 1 & 2 FORK 462-1702802 1
21 GEAR 3 & 4 FORK 462-1702801 1
22 REVERSE FORK 462-1702007-B 1

23 GEAR 1 & 2 SHAFT ASM 462-1702005 1

24 GEAR 3 & 4 SHAFT ASM 462-1702800 1

25
REVERSE FORK SHAFT 
ASM 462-1702008-B 1

26 NEEDLE GB309-84 3X9.8 3
27 SPRING PIN 462-1702004 3
28 STEEL BALL GB308-84 (5/16) 5
29 SPRING 462-1702002 3

30
SPEEDOMETER POT 
HOOK 462-1700014-A 1

31 BOLT 462-1000810 2
32 BAFFLE 462-1702006
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FIGURE 38 STARTER
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FIGURE 38 STARTER

NO DESCRIPTION PART NO. ALL NOTE

1 STARTER 462-3708950-01 1 MANUAL TRANSMISSION
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FIGURE 39 ALTERNATOR
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FIGURE 39 ALTERNATOR

NO DESCRIPTION PART NO. ALL NOTE

1 ALTERNATOR ASM 462-1A2DJ-3701950 1 SERPENTINE

2
ALTERNATOR 
ADJUSTING ARM 465Q-5-1000040 1 DA462-1A

462-1000040 1
3 BOLT 462-1000812 1

WASHER 462-1000249 1
4 BOLT 462-1000209 2

WASHER GB859-878 2

5 ALTERNATOR BRAKET 465Q-5-1000809 1 DA462-1A
462-1000809 1

6 BOLT 462-1000812 1
7 BOLT 462-1000811 3
8 BOLT 462-1700205 1

462-1A2DJ-3701950
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FIGURE 40 RADIATOR HOSES
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FIGURE 40 RADIATOR HOSES

NO DESCRIPTION PART NO. ALL NOTE

1 HOSE CLAMP Q/2A-CJ-336-28B 6

2
INLET HOSE (UPPER 
RADIATOR HOSE) AC13000005 1

AC13000031 1

3
OUTLET HOSE ( LOWER 
RADIATOR HOSE) AC13000006 1

4 BOLT Q/2A-CJ-36 M6X14 4
5 FLOOR WATER PIPE AC13000010 1
6 INLET HOSE AC13000007 1
7 HOSE CLAMP Q67235 2
8 HOSE CLAMP Q67238 1
9 OUTLET HOSE AC13000008 1

AC13000032 1
10 CLIP AC13000015 1
11 NIP FOR HOSE AC13000034 1
12 HOSE CLAMP Q67112 4
13 ENGINE TUBE HOSE AC13000038 1

AC13000039 1
14 TEE HOSE AC13000030 1
15 NIP FOR HOSE AC13000035 1
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FIGURE 41 RADIATOR
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FIGURE 41 RADIATOR

NO DESCRIPTION PART NO. ALL NOTE

1 BOLT Q/2A-CJ-36 M6X14 2

2
RADIATOR BRACKET 
UPPER LH AC13000023 1

3 DAMPING COVER AB13000003 4
4 RADIATOR CAP AC13000026 1 HFJ6370K, G, H

AB13000012 1 HFJ6370F
5 HOSE CLAMP Q67112 4
6 OVERFLOW HOSE AC13000022 1 HFJ6370K, G, H

AC13000033 1 HFJ6370F
7 DRAIN PLUG AC13000025 1

AB13000015 1

8
RADIATOR BRACKET 
UPPER RH AC13000003 1

9 HOSE CLIP AA13000009 1
10 T-TUBE CONNECTOR AC13000036 1

11 OVERFLOW TANK HOSE AC13000037 1
12 TANK CAP AC13000019 1 SEE #15
13 TANK HOSE AC13000021 1 SEE #15

14
RADIATOR OVERFLOW 
TANK AC13000027 1 SEE #15

15
RADIATOR OVERFLOW 
TANK ASM AC13000002 1

16 RADIATOR ASM AC13000001 1 HFJ6370K, G, H
AB13000011 1 HFJ6370F
AC13000060 1

17 BOLT Q/2A-CJ-274 M6X16 4

18
LOWER RADIATOR 
MOUNT AC13000004 1

19 BOLT Q/2A-CJ-274 M6X16 3
20 FAN SHROUD AC13000028 1 SEE #25
21 FAN MOTOR AC13000016 1 SEE #25
22 FAN BLADE AC13000017 1 SEE #25
23 NUT Q/2A-CJ-108 M8 1
24 BOLT Q/2A-CJ-18 M3X12 3

25
RADIATOR COOLING 
FAN ASM AC13000044 1

26 DAMPING COVER UP AC13000018 2

N/S
HEATER CONTROL 
VALVE HFJ8101060DA-10 1 V01-950

AC13000060
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FIGURE 42 AIR FILTER 
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FIGURE 42 AIR FILTER 

NO DESCRIPTION PART NO. ALL NOTE

1 CLAMP Q67262 1

2
AIR INLET HOSE AIR 
FILTER TO TB AC11090003 1 HFJ6370K

AC11090008 1 HFJ637H, F, G
3 CLAMP Q67260 1

4
AIR FILTER HOUSING 
ASM HFJ1109100DC 1

5 UPPER HOUSING LID HFJ1109110DB 1
6 AIR FILTER HFJ1109130DB 1

7 LOWER HOUSING BODY HFJ1109120DB 1
8 AIR INLET HOSE AC11090002 1
9 BOLT Q/2A-CJ-36-M8X30 1
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FIGURE 43 EXHUAST SYSTEM

AC12000014 AC12000004
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FIGURE 43 EXHUAST SYSTEM

NO DESCRIPTION PART NO. ALL NOTE

1
EXHAUST GASKET 
FROM HEADER AC12000001 1 HFJ6370K

HFJ1200010DB 1 HFJ6370F ,G, H
2 LOCK WASHER Q40410 3
3 NUT HFJ1200005CA 3
4 CATALYTIC CONVERTOR AC12000002 1 HFJ6370K

AC12000003 1 HFJ6370F ,G, H
AC12000005 1 HFJ6370H

5 BOLT Q/2A-CJ-35 M8X45 4
6 BUSHING AA12000014 2

7
FRONT MUFFLER 
HANGER AA12000013 2

8 GASKET AA12000012 2
9 PLATE Q/2A-J22-8X22X1.55 2
10 EXHAUST DONUT HFJ1200008CA 1

11 EXHAUST BOLT SPRING HFJ1200007CA 2
12 EXHAUST BOLT HFJ1200006CA 2
13 MUFFLER ASM AC12000004 1 VAN

AC12000014 1 TRUCK

14
REAR MUFFLER 
HANGER AA12000015 2

15 BUSHING AA12000016 2
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FIGURE 44 FUEL TANK
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FIGURE 44 FUEL TANK

NO DESCRIPTION PART NO. ALL NOTE

1 FUEL TANK HFJ1101100DB 1 DELPHI EGI
AC11010100 1 UAES EGI

2 BOLT Q15080825-6G 4
LOCK WASHER Q40408 4
WASHER Q40208 4

3 CLAMP Q67250 2
4 FUEL FILLER HOSE AC11010006 1

5 FUEL FILLER PIPE ASM AC11010001 1
6 SCREW Q/2A-CJ-474 M5X20 4
7 FUEL CAP HFJ1103000DA 1
8 CLAMP Q/2A-CJ-501-16 2

9
FUEL FILLER VAPOR 
HOSE AC11010005 1

10 CLAMP AC11010004 2

11
FUEL TANK HEAT 
SHIELD HFJ1101012DB 1

12 SNAP FASTENER HFJ1101011DB 2

13
DOUBLE WAY VALVE 
VENT HOSE HFJ1100005DA 1

14 SCREW Q/2A-CJ-26 M5X12 1
15 CLAMP HFJ1100018CB 1
16 CLAMP Q67111 5

17
DOUBLE WAY CHECK 
VALVE HFJ100200CA 1

18 INLET VALVE HOSE HFJ1104022DB 1

19
FUEL TANKE VAPOR 
HOSE HFJ1104012CA 1

20 FUEL PUMP ASM HFJ1106000DB 1 DELPHI EGI
AC11010039 1 UAES EGI

FUEL PINCH COCK HFJ1101106DB 1
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FIGURE 45 FUEL LINE
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FIGURE 45 FUEL LINE

NO DESCRIPTION PART NO. ALL NOTE

1 FUEL FILTER AC11040001 1
AC11040031 1 DA471, 3-NIPPLE

2 FUEL FILTER BRACKET AC11040028 1
3 FUEL SUPPORT PIPE AC11040005 1
4 EVAPORATOR PIPE AC11040006 1
5 FUEL LINE CLIP AC11040008 3
6 FUEL RETURN PIPE AC11040004 1
7 PURGE HOSE AC11040011 1
8 EVAPORTOR HOSE AC11040010 1

9 FUEL RAIL INLET HOSE AC11040012 1

10
FUEL RAIL RETURN 
HOSE AC11040013 1

11
FUEL TANK RETURN 
HOSE AC11040016 1

12
FUEL FILTER RETURN 
HOSE AC11040017 1

13 EVAPORTOR HOSE AC11040014 1

14
FUEL TANK SUPPLY 
HOSE AC11040015 1

15 CANISTER ASM AC11040009 1
16 CLAMP AC11080013 1
17 CLAMP Q/2A-CJ-489-15 8
18 CLAMP Q67111 4
19 CLAMP Q/2A-CJ-489-16 2
20 CLAMP AC11040027 1

21
FUEL HOSE CLIP SUB 
ASSEMBLY AC11040026 1

22 BOLT Q/2A-CJ-101 M6X10 2
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FIGURE 46 GEAR SHIFTER
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FIGURE 46 GEAR SHIFTER

NO DESCRIPTION PART NO. ALL NOTE

1 SHIFTER ASM 5MT AC17030001 1
SHIFTER ASM 4MT AC17030005 1

2 SHIFTER KNOB 5MT AC17030013 1
SHIFTER KNOB 4MT AC17030014 1

3 SHIFT CONTROL LEVER HFJ1703110CA 1
4 WASHER Q/2AJ22-8X14X1.5 1
5 PIN SNAP Q/2A-CJ-465-8 3
6 SHIFT CABLE AC17030003 1 HFJ6370K

AC17030006 1 HFJ6370G, F
AC17030012 1 HFJ6370H

7 BOLT/WASHER Q/2A-CJ-29 M5X12 4

8
SHIFT CONTROL 
BRACKET HFJ1703120CA 1

9 BOLT/WASHER Q/2A-CJ-63 M6X30 4
10 BUMP SPACER HFJ1703106CA 4
11 BUSHING HFJ1703107CA 4
12 RETURN SPRING Q/2A-CJ-435 1
13 BUSHING HFJ1703101CA 2
14 BUSHING HFJ1703103CA 1
15 ROCKER ARM ASM HFJ1703130CA 1
16 NUT Q/2A-CJ-437 M6 2
17 FITTING HFJ1703108CA 1
18 SHAFT BUSHING HFJ1703105CA 1
19 WASHER Q40108 1
20 LOCK WASHER Q/5AM26-8 1
21 PIN SNAP Q5002520 1
22 RETAINER Q43690 1
23 WASHER Q40112 1
24 SELECT CABLE AC17030002 1 HFJ6370K

AC17030007 1 HFJ6370G, F
AC17030011 1 HFJ6370H

25 CABLE CLIP Q/2A-CJ-424 2

26
CONTROL CABLE 
GROMMET HFJ1703013CA 1

27 CLIP Q/2A-CJ-415 1

28 REAR CABLE BRACKET AC17030008 1 4MT
29 WASHER Q/2A-CJ-476 2

30
CONTROL CABLE 
BRACKET HFJ1703012CA 1

31 SCREW Q271B6316 2
32 CLIP AC17030013 6
33 SHIFTER BOOT AC17030004 1
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FIGURE 47 CLUTCH CABLE
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FIGURE 47 CLUTCH CABLE

NO DESCRIPTION PART NO. ALL NOTE

1
CLUTCH CABLE ASM 
5MT 52-3/8 AC16020001 1
CLUCH CABLE ASM 5MT 
51" AC16020007 1 AFTER 2007
CLUTCH CABLE ASM 
4MT AC16020003 1
CLUTCH CABLE ASM AC16020006 1 MINYI VAN
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FIGURE 48 DRIVE SHAFT
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FIGURE 48 DRIVE SHAFT

NO DESCRIPTION PART NO. ALL NOTE

1 DRIVE SHAFT ASM AC22010001 1 HFJ6370K, H
AC22010002 1 HFJ6370G, F

2 SLIDING YOKE ASM AC22010011 1 HFJ6370K, H
AC22010012 1 HFJ6370G, F

3
U-JOINT RETAINING 
CLIP Q43025F3 8

4 U-JOINT HFJ2201040CA 2
5 DRIVE SHAFT AC22010008 1 HFJ6370K, H

AC22010013 1 HFJ6370G, F
6 REAR FLANGE AC22010010 1
7 BOLT Q/2A-CJ-174 M10X1.25X25 4
8 COUNTER WEIGHT HFJ2201006FA A/R

HFJ2201009FA A/R
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FIGURE 49 BRAKE & ACCELERATOR BRACKET 
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FIGURE 49 BRAKE & CLUTCH BRACKET 

NO DESCRIPTION PART NO. ALL NOTE

1 PEDAL BRACKET ASM AC35040001 1
2 LOCK NUT Q/2A-CJ-117-M8 3
3 BOLT Q/2A-CJ-22-M8X16-8.8 1
4 BOLT Q150B0835-6G 1
5 CLUTCH LEVER AC35040006 1
6 NUT Q33008 1
7 BUSHING AC35040004 4
8 PEDAL BRACKET AC35040005 1

9 PEDAL RETURN SPRING AC35040010 2
10 PEDAL BUFFER AC35040003 2
11 CLUTCH PEDAL ASM AC35040009 1
12 BRAKE PEDAL ASM AC35040007 2
13 PEDAL PAD AC35040008 2 3504046-01
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FIGURE 50 ACCELRATOR PEDAL & CABLE

Copyright © GLB2014 R.26

Page 99 of 302 WWW.GLBFE.COM

GLB
 ENTERPRISES



FIGURE 50 ACCELRATOR PEDAL & CABLE

NO DESCRIPTION PART NO. ALL NOTE

1
ACCELERATOR PEDAL 
ASM AC11080002 1

2 ACCELERTOR PEDAL AC11080003 1
3 NUT Q340B06 1
4 ADJUSTING BOLT AC11080006 1

5 ADJUSTING BOLT CAP AC11080006 1

6
ACCELERATOR PEDAL 
BRACKET AC11080004 1

7 RETURN SPRING AC11080005 1
8 RING AA12000012 1
9 SAFETY PAD Q43660 1
10 NUT Q/2A-CJ-108-M6 2
11 CLAMP AC11080013 1
12 CLAMP AC11080014 1
13 ACCELERATOR CABLE AC11080032 1
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FIGURE 51 STEERING WHEEL & AIR BAG SYSTEM
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FIGURE 51 STEERING WHEEL & AIR BAG SYSTEM

NO DESCRIPTION PART NO. ALL NOTE

1 AIR BAG MODULE AC34020002 1

2 AIR BAG GAS INFLATOR AC34020003 1
3 SCREW GB823-88 (M5X12) 3

4
AIR BAG FIXATION 
SEAT AC34020011 1

5 BOLT AC34020004 4
6 STEERING HORN AC34020010 2

7 STEERING WHEEL ASM AC34020001 1
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FIGURE 52 STEERING WHEEL W/O AIR BAG
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FIGURE 52 STEERING WHEEL W/O AIR BAG

NO DESCRIPTION PART NO. ALL NOTE

1
STEERING WHEEL 
CENTER CAP AC34020005 1

2 STEERING HORN AC34020010 2

3
STEERING WHEEL 
BODY ASM AC34020006 1

Copyright © GLB2014 R.26

Page 104 of 302 WWW.GLBFE.COM

GLB
 ENTERPRISES



FIGURE 53 STEERING SHAFT AND JOINT COVER
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FIGURE 53 STEERING SHAFT AND JOINT COVER

NO DESCRIPTION PART NO. ALL NOTE

1
STEERING UPPER 
SHAFT ASM AC34040001 1

2 NUT Q/2A-CJ-44-M12X1.28-8 1
3 CLIP Q43117 2
4 O' RING GB3452.1 13.2X1.8G 1
5 BOLT Q/2A-CJ-31-M8X32-8.8 2

6
UPPER STEERING 
SHAFT AC34040005 1

7
UPPER STEERING 
SHAFT BRACKET AC34040006 1

8 BOLT Q/2A-CJ-274-M8X35-8.8 2
9 BOLT Q/2A-CJ-274-M8X20-8.8 2

10
LOWER STEERING 
SHAFT ASM AC34040002 1

11
LOWER STEERING 
SHAFT AC34040007 1

12 STEERING SHAFT BOOT AC34000001 1
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FIGURE 54 STEERING RACK
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FIGURE 54 STEERING RACK

NO DESCRIPTION PART NO. ALL NOTE

1 CASTLE NUT Q387B12 2
2 BOLT Q/2A-CJ-101-M8X25-8.8 4
3 BRACKET LH AC34000002 1
4 BRACKET RH AC34000003 1
5 BUSHING AC34010003 1
6 BUSHING AC34010002 1
7 BOLT Q/2A-CJ-278-M8X30-8.8 1
8 LOCK WASHER AC34010004 1
9 SUPPORTING SEAT AC34010005 1
10 SPRING AC34010006 1
11 ADJUSTING BOLT AC34010007 1
12 LOCK NUT AC34010008 1
13 DUST BOOT AC34010009 1
14 RACK AC34010010 1

15
STEERING RACK BOOT 
LH AC34010011 1

16
STEERING RACK BOOT 
RH AC34010012 1

17 CLAMP AC34010013 1
18 CLAMP AC34010014 1
19 CLAMP AC34010015 2
20 PINION COMPLEX AC34010016 1

21 BRACKET BUSHING LH AC34010017 1
22 BUSHING AC34010018 1
23 TUBE RACK BUSHING AC34010019 1
24 BEARING AC34010020 1
25 GEAR HOUSING AC34010021 1
26 RACK BUSHING AC34010022 1
27 NUT AC34010023 2
28 STEERING TIE ROD AC34010024 2
29 LIMIT RING AC34010025 2
30 TIE ROD LH AC34010026 1 3003030-01
31 TIE ROD RH AC34010027 1 3003040-01
32 DUST BOOT AC34010028 2
33 LOCK SPRING AC34010029 2
34 NUT A341B12 2
35 OIL SEAL AC34010030 1
36 COTTER PIN Q5003230 2
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FIGURE 55 FRONT STABLILIZER
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FIGURE 55 FRONT STABLILIZER

NO DESCRIPTION PART NO. ALL NOTE

1 FRONT STABILIZER BAR AC29010019 1 20
AC29010007 1 16

2
STABLILIZER BAR 
MOUNT BRACKET AC29010015 2 20

AC29010010 2 16

3
STABLILIZER BAR 
MOUNT BUSHING AC29010016 2 20

AC29010011 2 16
4 BOLT Q/2A-CJ-101-M8X16-8.8 2
5 STABILIZER LINK AC29010009 2

6
STABLILIZER BAR 
BUSHING AC29010009 4

7 NUT Q/2A-CJ-284-M8 2
8 NUT Q/2A-CJ-282-M10X125 2
9 WASHER AC29010008 4
10 STABLIZER LINK ASM AC29010009 2
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FIGURE 56 FRONT SUSPENSION FRAME
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FIGURE 56 FRONT SUSPENSION FRAME

NO DESCRIPTION PART NO. ALL NOTE

1
FRONT SUPENSION 
ARM LH AC29010003 1

2
FRONT SUPENSION 
ARM RH AC29010004 1

5 BOOT AC29010133 2
6 CLIP AC29010134 2

7
SUSPENSION ARM 
BUSHING AC29010135 2

8 TENSION ROD ASM LH AC29010017 1 20
AC29010005 1 16

9 TENSION ROD ASM RH AC29010017 1 20
AC29010005 1 16

10 TENSION ROD LH AC29010141 1
11 TENSION ROD RH AC29010142 1

12
PLANK COMPLEX, 
TENSION ROD LH AC29010201 1

13
PLANK COMPLEX, 
TENSION ROD RH AC29010202 1

14 NUT AC29010146 2

15
TENSION ROD 
BUSHING AC29010147 4

16 WASHER AC29010144 2
17 WASHER AC29010143 2
18 BOLT AC29010145 4
19 BOLT Q/2A-CJ-101 M10X1.25X25 8
20 NUT Q/2A-CJ-117 M12X1.25 4
21 BOLT Q/2A-CJ-450 M10X125X50 2
22 BOLT Q/2A-CJ-45 M10X1.25X72 2
23 NUT Q/2A-CJ-117 M12X1.25 2
24 NUT Q/2A-CJ-105 M12X1.25 2

25
FRONT SUPSENSION 
FRAME AC30010001 1

26 BOLT Q/2A-CJ-101 M12X1.25X25 4
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FIGURE 57 REAR SHOCK AND SPRING
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FIGURE 57 REAR SHOCK AND SPRING

NO DESCRIPTION PART NO. ALL NOTE

1
PLATE SPRING ASM 
REAR AC29110017 2

2
PLATE SPRING PAD 
UPPER HFJ2911103CA 2

3 LOWER PAD HFJ2911102CA 2

4 PLATE SPRING CLAMP HFJ2911107CA 2
5 U-BOLT AC29110012 4
6 SPRING SEAT LH AC29110014 1
7 SPRING SEAT RH AC29110015 1
8 NUT Q341C10 16
9 BUMPER SPRING AC29110013 2
10 BOLT Q/2A-CJ-450 M12X1.25X90 16
11 NUT Q/2A-CJ-105 M12X1.25 2
12 WASHER Q40112 2
13 WASHER HFJ2911105CA 2

14 SHACKLE PLATE OUTER HFJ2911109CA 2
15 BUSHING HFJ2911104CA 8

16 SHACKLE PLATE OUTER HFJ2911140CA 2
17 NUT Q/2A-CJ-105 M10X1.25 6
18 SHOCK ABSORBER HFJ2915000CA 2
19 WASHER Q40210 2
20 BUSHING HFJ2911108CA 4
21 NUT Q/2A-CJ-105-M8 2
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FIGURE 58 FRONT STRUT 
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FIGURE 58 FRONT STRUT 

NO DESCRIPTION PART NO. ALL NOTE

1 FRONT STRUT LH AC29010001 1
2 FRONT STRUT RH AC29010002 1
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FIGURE 59 FRONT HUB & KNUCKE ASM
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FIGURE 59 FRONT HUB & KNUCKE ASM

NO DESCRIPTION PART NO. ALL NOTE

1 DUST SHIELD AC35010011 2
2 BRAKE ROTOR AC35010007 2
3 FRONT AXLE AC35010010 2
4 KNUCKLE LH AC35010003 1 CBS

AC35010016 1 ABS
5 KNUCKLE RH AC35010004 1 CBX

AC35010017 1 ABS
6 ROTOR AC35010115 2 ABS
7 BOLT Q/2A-CJ-404D 8
8 FRONT HUB AC35010103 2
9 FRONT HUB ASM AC35010008 1 CBS

AC35010018 1 ABS
10 AXLE NUT AC35010012 2
11 DUST CAP AC35010009 2
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FIGURE 60 BRAKE CALIPER
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FIGURE 60 BRAKE CALIPER

NO DESCRIPTION PART NO. ALL NOTE

1 BRAKE CALIPER LH AC35010005 1
2 BRAKE CALIPER LH AC35010006 1
6 BRAKE PAD SET AC35010113 2
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FIGURE 61 BRAKE CALIPER (MANDO)
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FIGURE 61 BRAKE CALIPER (MANDO)

NO DESCRIPTION PART NO. ALL NOTE

1 BRAKE CALIPER LH AC35010005 1
2 BRAKE CALIPER RH AC35010006 1
17 BRAKE PAD INNER LH AC35010305 2

18 BRAKE PAD INNER RH AC35010306 2
19 BRAKE PAD OUTER AC35010311 2
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FIGURE 62 REAR BRAKE ASM (DRUM)
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FIGURE 62 REAR BRAKE ASM (DRUM)

NO DESCRIPTION PART NO. ALL NOTE

1 REAR BRAKE ASM LH AC35020001 1
2 REAR BRAKE ASM RH AC35020002 1 TYPE "O"

AC35020004 1 TYPE "X"
3 BOLT Q1860612 4
4 WASHER Q40308 8
5 BRAKE SHOE SET AC35020101 1

6
BRAKE SHOE RETURN 
SPRING UPPER LH AC35020102 1

7
BRAKE SHOE RETURN 
SPRING UPPER RH AC35020103 1

8
BRAKE SHOE RETURN 
SPRING LOWER AC35020104 2

9 BRAKE SHOE PIN AC35020105 4

10
BRAKE SHOE HOLD-
DOWN AC35020106 4

11
STRUT SHOE HOLD 
DOWN LOWER AC35020107 4

12 BRAKE CYLINDER LH AC35020108 1 TYPE "O", TYPE "X"
13 BRAKE CYLINDER RH AC35020109 1 TYPE "O", TYPE "X"

18
PARKING BRAKE LEVER 
LH AC35020114 1

19
PARKING BRAKE LEVER 
RH AC35020115 1

20 PARKING LEVER PIVOT AC35020116 2
21 C-WASHER AC35020117 2

22
AUTOMATIC ADUSTOR 
LH AC35020118 1

23
AUTOMATIC ADUSTOR 
RH AC35020119 1

24 STRETCH SPRING AC35020120 2
25 BOLT Q150B0825-6G 8

26
REAR BRAKE PLATE 
ASM LH AC35020121 1

27
REAR BRAKE PLATE 
ASM RH AC35020122 1
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FIGURE 63 REAR BRAKE ASM (DRUM-MANDO)
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FIGURE 63 REAR BRAKE ASM (DRUM-MANDO)

NO DESCRIPTION PART NO. ALL NOTE

1 REAR BRAKE ASM LH AC35020001 1 MANDO, TYPE "X"
2 REAR BRAKE ASM RH AC35020004 1

3
REAR BRAKE PLATE 
ASM LH AC35020301 1

4
REAR BRAKE PLATE 
ASM RH AC35020302 1

5 PLUG AB35020311 2
6 BRAKE SHOE PIN AC35020336 4
7 BOLT AB35020322 4
8 BRAKE SHOE SET AC35020319 1

11
BRAKE SHOE HOLD 
DOWN SPRING AC35020337 4

12 HOLD-DOWN CUP AB35020351 4
13 ADJUSTING SPRING AC35020334 2
14 LEVER PAW LH AC35020325 1
15 LEVER PAW RH AC35020326 1

16
AUTOMATIC ADUSTOR 
LH AC35020327 1

17
AUTOMATIC ADUSTOR 
RH AC35020328 1

18
BRAKE SHOE RETURN 
SPRING UPPER LH AC35020338 1

19
BRAKE SHOE RETURN 
SPRING UPPER RH AC35020339 1

20
BRAKE SHOE RETURN 
SPRING LOWER AC35020335 2

21 WASHER Q40308 8
22 BOLT Q150B0825-6G 8

23
BRAKE CYLINDER 
LH/RH AC35020309 2 TYPE "X"
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FIGURE 64 REAR AXLE HALF SHAFT
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FIGURE 64 REAR AXLE HALF SHAFT

NO DESCRIPTION PART NO. ALL NOTE

1 REAR BRAKE DRUM AC35020003 2
2 BOLT AC24000043 8
3 HALF SHAFT AC24000044 2

4
AXLE SHAFT RETAINER 
RING AC24000045 2

5 AXLE BEARING 6207-RS/P6 2 GB/T276-94-6207

6
BEARING RETAINER 
RING AC24000046 2

7 REAR AXLE SEAL AC24000047 2 2401060-01

8 OIL SEAL PROTECTOR AC24000048 2
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FIGURE 65 REAR AXLE HOUSING & DIFFERENTIAL
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FIGURE 65 REAR AXLE HOUSING & DIFFERENTIAL

NO DESCRIPTION PART NO. ALL NOTE

1 RING & PINION ASM AC24000006 1
2 BEARING 30305X2B/P6 2
3 BEARING 30306X2B/P6 1

4
DRIVE BEVEL PINION 
SPACER AC24000007 1

5 SHIM AC240000008-0011 A/R
6 OIL SEAL AC24000012 1
7 NUT AC24000013 1
8 PINION & GEAR ASM AC24000014 1
9 THRUST WASHER AC24000015 2
10 SHIM AC24000016-0019 A/R

11
DIFFERNETIAL SIDE 
PINION SHAFT AC24000020 1

12 ROLL PIN GB879-86 5X35 1
13 DIFFERNETIAL CASE AC24000021 1
14 BOLT AC24000022 8
15 BEARING 32008X1WC 2
16 SHIM AC24000023-0026 A/R
17 DRAIN PLUG AC24000027 1
18 DRAIN PLUG GASKET AC24000028 1
19 FILLER GASKET AC24000029 1

20
DIFFERNETIAL CARRIER 
& CAP AC24000030 1

21 BOLT GB5782-86 M10X50-8.8 4
22 GASKET GB859-87-10 4
23 SHIM AC24000031-0034 A/R
24 BOLT AC24000035 8

25
UNIVERSAL JOINT 
FLANGE AC24000036 1

26 GASKER AC24000037 1
27 RER AXLE HOUSING AC24000037 1

AC24000038 1 ABS
28 BREATHER CAP AC24000039 1
29 BREATHER SPRING AC24000040 1
30 BREATHER VALVE AC24000041 1
31 FILLER PLUG AC24000042 1
N/S DIFFERENTIAL ASM AC24000062 1
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FIGURE 66 BRAKE PIPE ( TYPE II)
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FIGURE 66 BRAKE PIPE ( TYPE II)

NO DESCRIPTION PART NO. ALL NOTE

1 BRAKE PIPE AC35060007 1 TYPE II BEFORE OCT.2003
2 BRAKE PIPE AC35060008 1
3 NUT Q/2A-CJ-117-M6-6H 2

4
FOUR CHANNEL 
CONNECTOR AC35060001 1

5 MAT. CONNECTOR ASM AC35060002 1
6 BRAKE PIPE AC35060005 1
7 BRAKE PIPE AC35060006 1
8 DOUBLE PIPE CLIP HFJ35060007EA 1
9 BRAKE PIPE AC35060010 1
10 BRAKE PIPE AC35010009 1

11
FRONT BRAKE FLEX 
HOSE AC35060003 2

12 RING Q/2A-CJ-425 6
13 DOUBLE PIPE CLIP AC35060036 1
14 SINGLE PIPE CLIP HFJ3506008EA 8

15
PROPORTIONING 
VALVE AC35230001 1

16 BOLT Q/2A-CJ-010-M6X35-8.8 2
17 BRAKE PIPE AC35060011 1

18
REAR BRAKE FLEX 
HOSE AC35060004 2

19 BRAKE PIPE AC35060013 1
20 BRAKE PIPE AC35060014 1
21 CLIP HFJ3503040CA 2
22 SCREW Q/2A-CJ-47A-ST6.3X13 3
23 CLIP HFJ3503050CA 1
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FIGURE 67 BRAKE PIPE ( TYPE X)

Copyright © GLB2014 R.26

Page 133 of 302 WWW.GLBFE.COM

GLB
 ENTERPRISES



FIGURE 67 BRAKE PIPE ( TYPE X)

NO DESCRIPTION PART NO. ALL NOTE

1 BRAKE PIPE AC35060030 1 TYPE X SINCE OCT.2003
2 BRAKE PIPE AC35060029 1
3 NUT Q/2A-CJ-117-M6-6H 2

4
FOUR CHANNEL 
CONNECTOR AC35060001 1

5 BRAKE PIPE AC35060027 1
6 BRAKE PIPE AC35060028 1
7 DOUBLE PIPE CLIP HFJ3506007EA 7
8 RING Q/2A-CJ-425 8
9 BRAKE PIPE AC35060031 1
10 SINGLE PIPE CLIP HFJ3506008EA 7
11 FRONT BRAKE HOSE AC35060003 2
12 BOLT Q/2A-CJ-101-M6X35-8.8 2

13
SIX CHANNEL 
CONNECTOR AC35060035 1

14 BRAKE PIPE AC35060033 1
14 BRAKE PIPE AC35060033 1
15 BRAKE PIPE AC35060034 1
16 BRAKE PIPE AC35060032 1
17 REAR BRAKE HOSE AC35060004 2
18 BRAKE PIPE AC35060017 1
19 CLIP HFJ3503040CA 2
20 SCREW Q/2A-CJ-47A-ST6-3X13 2
21 BRAKE PIPE AC35060013 1

22 MAT. CONNECTOR ASM AC35060002 1
23 DOUBLE PIPE CLIP AC35060036 1
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FIGURE 68 BRAKE PIPE (TYPE X W/ABS)
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FIGURE 68 BRAKE PIPE (TYPE X W/ABS)

NO DESCRIPTION PART NO. ALL NOTE

1 BRAKE PIPE AC35060016 1
2 BRAKE PIPE AC35060012 1
3 NUT Q/2A-CJ-117-M6-6H 1

4
FOUR CHANNEL 
CONNECTOR AC35060001 1

5 BRAKE PIPE AC35060027 1
6 BRAKE PIPE AC35060028 1
7 DOUBLE PIPE CLIP HFJ3506007EA 1
8 RING Q/2A-CJ-425 1
9 BRAKE PIPE AC35060018 1
10 SINGLE PIPE CLIP HFJ3506008EA 1
11 FRONT BRAKE HOSE AC35060003 1
12 BRAKE PIPE AC35060020 1
13 BRAKE PIPE AC35060021 1
14 BOLT Q/2A-CJ-101-M6X35-8.8 1

15
FOUR CHANNEL 
CONNECTOR AB35060003 2

16 FOUR PIPE CLIP AC35060026 1
17 BRAKE PIPE AC35060019 1
18 BRAKE PIPE AC35060022 1
19 BRAKE PIPE AC35060023 1
20 BRAKE PIPE AC35060024 1
21 BRAKE PIPE AC35060025 1

22
HYDRAULIC CONTROL 
UNIT ASM AC3506005 1

23 BOLT Q/2A-CJ-101-M6X25-8.8 1
24 ABS BRACKET AC3550006 1
25 BOLT Q/2A-CJ-447-M6X25 1

26
RUBBER BLOCK 
ABSORBER AA35500014 1

27 DUST BOOT (ABS) AC35500007 1
28 REAR BRAKE HOSE AC35060004 1
29 BRAKE PIPE AC35060017 1
30 CLIP HFJ3503040CA 1
31 SCREW Q/2A-CJ-47A-ST6.3X13 1
32 BRAKE PIPE AC35060013 1
33 BOLT Q/2A-CJ-101-M8X25-8.8 1
34 DOUBLE PIPE CLIP AC35060036 1

35 MAT. CONNECTOR ASM AC35060002 1
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FIGURE 69 WHEEL SPEED SENSOR (FRONT & REAR)
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FIGURE 69 WHEEL SPEED SENSOR (FRONT & REAR)

NO DESCRIPTION PART NO. ALL NOTE

1
WHEEL SPEED SENSOR 
FRONT LH AC35500001 1

2
WHEEL SPEED SENSOR 
FRONT RH AC35500002 1

3
WHEEL SPEED SENSOR 
REAR LH AC35500003 1

4
WHEEL SPEED SENSOR 
REAR RH AC35500004 1

5 BOLT Q/2A-CJ-174-M8X16-8.8 2
6 SCREW Q271B6313 8
7 SCREW Q/2A-CJ-26-M6X10 2
8 BOLT Q/2A-CJ-278-M6X16-8.8 2
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FIGURE 70 PARKING BRAKE SYSTEM
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FIGURE 70 PARKING BRAKE SYSTEM

NO DESCRIPTION PART NO. ALL NOTE

1 PARKING BRAKE LEVER AC35080001 1

2
PARKING BRAKE CABLE 
#1 AC35080002 1

3 HOLDER NUT AA35080207 1
4 ADJUSTER CABLE AA35080208 1
5 BOLT Q/2A-CJ-274-M8X20 6
6 CLIP AC35080006 1
7 RETURN SPRING AC35080005 1

8
PARKING BRAKE CABLE 
REAR RLH AC35080003 1

9
PARKING BRAKE CABLE 
REAR RRH AC35080004 1

10 CABLE CLIP AC35080401 1
11 CLIP Q/2A-CJ-421 2
12 NUT Q340B06 2
13 BAND CLIP HFJ3508005CA 2
14 WASHER Q40206 2
15 BOLT Q/2A-CJ-21-M6X25-8.8 2
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FIGURE 71 MASTER CYLINDER
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FIGURE 71 MASTER CYLINDER

NO DESCRIPTION PART NO. ALL NOTE

1 BRAKE RESERVOIR AC35030001 1
2 VACUUM HOSE AC35030008 1
3 CLAMP Q/2A-CJ-339B-15 8

4
VACUUM PIPE 
GROMMENT AC35030006 1

5 VACUUM PIPE AC35030011 1
6 NUT Q/2A-CJ-117-M6 4

7
NO.1 VACUUM PIPE 
ASM HFJ3503070CA 1

8 BOLT Q/2A-CJ-22-M6X16 2
9 RESERVOIR BRACKET AC35030002 1
10 CLAMP Q67216 4
11 NUT Q/2A-CJ-117-M8 4

12
RESERVOIR HOSE 
GROMMET AC35030005 1

13 PIN CLIP AA35030008 1
14 BRAKE BOOSTER AC351001001 1 CBS

AC35100102 1 TYPE II
15 VACUUM HOSE AC35030007 1

16
RESERVOIR HOSE 
CLAMP AC35030013 1

17 RESERVOIR HOSE AC35030003 1
18 RESERVOIR HOSE AC35030004 1
19 VACUUM PIPE AC35030012 1
20 VACUUM HOSE AC35030009 1
21 PIN AA35030009 1
22 WASHER AA35030011 1
23 O-RING AA35030010 1
24 PIN ASM AA35030007 1
25 VACUUM HOSE AC350300010 1 HFJ6370K

AC35030015 1 UASE
26 O'RING SEAL AC35050001 1 CBS

AC35050012 1 TYPE II
27 WASHER Q40308 1
28 NUT Q340B08 1
29 MASTER CYLINDER AC35050101 1 CBS, TYPE II

AC35050102 ABS
AC35050103 CBS

30
MASTER CYLINDER 
W/BOOSTER AC35050001 1 CBS

AC35050002 1 ABS
AC35050003 1 CBS

CBS IS USED UP TO OCT.1. 2003
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FIGURE 72 TIRE & WHEEL
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FIGURE 72 TIRE & WHEEL

NO DESCRIPTION PART NO. ALL NOTE

1 TIRE HFJ31060000DB 5 165/70 R13
2 WHEEL AC31010002 5

AC31010006 5 ALUMINIUM
AC31010003 STEEL & ALUMINIUM

3 VALVE STEM HFJ3100100DA 5
4 HUB CAP AB31020001 4

AC31020002 4
AC31020001 4

5 LUG NUT Q/2A-CJ-159-M12X1.25 16
6 BALANCE WEIGHT AB31010003-0010 1

AC31010011-0018 1
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FIGURE 73 SPARE TIRE MOUNTING BRACKET (I)
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FIGURE 73 SPARE TIRE MOUNTING BRACKET (I)

NO DESCRIPTION PART NO. ALL NOTE

1 BOLT Q/2A-CJ-28A-M6X14 2
SPARE TIRE BOLT HFJ3105005DB 5

2 BOLT Q/2A-CJ-63-M6X30 1
3 SPARE TIRE BOLT AC31050002 1

4
SPARE TIRE TIGHT 
WIRE AC31050003 1

5 POTHOOK HFJ3105010CA 1

6
SPARE TIRE CARRIER 
BRACKET AC31050001 1
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FIGURE 74 SPARE TIRE MOUNTING BRACKET (II)
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FIGURE 74 SPARE TIRE MOUNTING BRACKET (II)

NO DESCRIPTION PART NO. ALL NOTE

1 BOLT & WASHER ASM Q/2A-CJ-35-M8X18-8.8 4

2
BRACKET STRUT 
SUPPORT HFJ3105007DA 1

3 WHEEL & TIRE ASM AC31010001 1
AC31010004 1
AC31010005 1

6
SPARE TIRE CARRIER 
PLATE AC31050005 1

7 WASHER Q40410 2
8 NUT Q341C10 2

9
SPARE TIRE CARRIER 
BRACKET HFJ3105020DA 1
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FIGURE 75 PCV VALVE
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FIGURE 75 PCV VALVE

NO DESCRIPTION PART NO. ALL NOTE

1 HOSE 465Q-1A/D-1000079 1
462-A1/D-1000079 1 DA462-1A

2 HOSE 465-1A/D-1000093 1
465Q-1000079-01 1 DA462-1A

3 CLAMP 462-1000080 3
462-1000096 3 DA462-1A

4 THREE-WAY PIPE 465Q-1000820 1 DA462-1A
5 HOSE 465Q-1A/D-1000094 1

462-1A/D-100094 1 DA462-1A
6 CLAMP 465Q-1000092 2
7 PCV VALVE 465Q-1014800 1
8 CLAMP 462-1000096 1

462-1000080 1 DA462-1A
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FIGURE 76 DRIVER TOOL & MANUAL JACK
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FIGURE 76 DRIVER TOOL & MANUAL JACK

NO DESCRIPTION PART NO. ALL NOTE

1 TOOK KIT 3901AC010 1
2 MANUAL JACK AC39130001 1
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FIGURE 77 ECU (DELPHI)

Copyright © GLB2014 R.26

Page 153 of 302 WWW.GLBFE.COM

GLB
 ENTERPRISES



FIGURE 77 ECU (DELPHI)

NO DESCRIPTION PART NO. ALL NOTE

1 ECU AC37210010 1

2
ECU ASSISTANT 
BRACKET AC37210121 1

3 ECU BRACKET ASM AC37210111 1
4 BOLT Q/2A-CJ-274-M6X16 3
5 NUT Q/2A-CJ-44-N6 3
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FIGURE 78 ECU (DELPHI-MT20U)
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FIGURE 78 ECU (DELPHI-MT20U)

NO DESCRIPTION PART NO. ALL NOTE

1 ECU AC37210019 1
2 ECU BRACKE ASM AC37210116 1
3 BOLT Q/2A-CJ-36-M6X16 4
4 WASHER Q/2A-CJ-44-M6 3
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FIGURE 79 ECU (UASE SYSTEM M7.9.7)
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FIGURE 79 ECU (UASE SYSTEM M7.9.7)

NO DESCRIPTION PART NO. ALL NOTE

1 ECU AC37210016 1
2 ECU BRACKET ASM AC37210115 1
3 BOLT Q/2A-CJ-36-M6X16 4
4 NUT Q/2A-CJ-44-M6 3
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FIGURE 80 IGNITION COIL (DELPHI)
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FIGURE 80 IGNITION COIL (DELPHI)

NO DESCRIPTION PART NO. ALL NOTE

1 IGNITION COIL 4-PIN AC37050001 1
2 BOLT Q/2A-CJ-18-M6X35 3

N/S 462-1AD-3707900 PLUG WIRE 1
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52-2 FIGURE 81 IGNITION COIL (DELPHI III)
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FIGURE 81 IGNITION COIL (DELPHI III)

NO DESCRIPTION PART NO. ALL NOTE

1 IGNITION COIL AC37050003 1
2 BOLT Q/2A-CJ-36- M6-X35 2

N/S 462-1AD-3707900 PLUG WIRE 1
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FIGURE 82 IGNITION COIL (UAES III)
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FIGURE 82 IGNITION COIL (UAES III)

NO DESCRIPTION PART NO. ALL NOTE

1 IGNITON COIL AC37050010 1 AB37050010
2 BOLT Q/2A-CJ-23 M6X45 4

N/S 462-1AD-3707900 PLUG WIRE 1
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FIGURE 83 WIRING HARNESS (VAN)
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FIGURE 83 WIRING HARNESS (VAN)

NO DESCRIPTION PART NO. ALL NOTE

1 BOLT/WASHER Q/2A-CJ-290A M6X16 7
2 FRONT HARNESS AC37610100 1
3 I/P HARNESS AC37630100 1
4 ROOF HARNESS AC37660100 1
5 BATTERY CABLE AC37690100 1
6 PVC PRTECTOR HFJ3724301EA 3

7
REAR SIDE HARNESS 
LH AC37650100 1

8 THIRD FUSE BOX AC37600300 1
9 BOLT/WASHER Q/2A-CJ-274 M5X16 2
10 FUSE AC37600301 1 30A

AC37600302 1 20A
AC37600303 1 15A
AC37600304 1 10A

11
FRONT DOOR HARNES 
LH AC37640100 1

12
FRONT DOOR HARNES 
RH AC37640200 1

13 NUT Q340D04 2
14 FUSE AC37600101 2 80A
15 SECOND FUSE BOX AX37600200 1
16 FIRST FUSE BOX AC37600100 1
17 FUSE AC37600201 1 60A

FUSE AC37600202 1 30A
18 BOLT Q/2A-CJ-36 M6X16 4
19 RELAY BRACKET AC37620111 4
20 RELAY BOX AC37600400 1
21 POWER RELAY 2 AA37220002 1

POWER RELAY3 AA37220003 1
ABS REALY AA37220005 1

22 TAIL GATE HARNESS AC37640300 1
23 DEFOGGER CABLE AC37640400 1
24 SCREW Q/2A-CJ-13A-5X12 1
25 REAR HARNESS RH AC37650200 1
26 A/C HARNESS AC37680100 1
27 CONTROL HARNESS AC37620100 1
28 NUT (PLASTIC) Q/2A-CJ-309 1
29 CLIP HFJ3724690DA 1
30 SCREW Q/2A-CJ-13A-6X14 1
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FIGURE 84 BATTERY
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FIGURE 84 BATTERY

NO DESCRIPTION PART NO. ALL NOTE

1 BATTERY AC37030001 1
2 LOCK DOWN PLATE AA37030002 1
3 NUT Q/2A-CJ-117 M6 2
4 LOCK DOWN RODS AA37030004 2
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FIGURE 85 COMBINATION SWITCH, IGNITION SWITCH
COLUMN COVER
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FIGURE 85 COMBINATION SWITCH, IGNITION SWITCH
COLUMN COVER

NO DESCRIPTION PART NO. ALL NOTE

1 UPPER COLUMN COVER AC37320001 1

2
COMBINATION SWITCH 
ASM AC37320010 1

3
TURNING REPOSTION 
CIRCLE AC37320013 1 SEE AC37320010

4
CONBINATION SWITCH 
BASE AC37320012 1 SEE AC37320011

5
COMBINATION SWITCH 
HARNESS AC37320011 1 SEE AC37320012

6 IGNTION SWITCH ASM AC37310010 1
7 THEFT PROOF BOLT AC37310012 2 SEE AC37310010
8 FIXING COVER AC373100013 1 SEE AC37310011

9
IGNITION SWITCH 
BASE AC37310011 1 SEE AC37310012

10
IGNITION SIWTHC 
HARNESS AC37310014 1 SEE AC37310013

11
LOWER COLUMN 
COVER AC37320002 1

12 SCREW Q/2A-CJ-474-M5X14 1
13 TAPPING SCREW Q/2A-CJ-47N-ST5.5X16 2
14 BOLT Q/2A-CJ-18-M5X12 3
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FIGURE 86 HEAD LAMP
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FIGURE 86 HEAD LAMP

NO DESCRIPTION PART NO. ALL NOTE

1 HEAD LAMP ASM LH AC37110010 1
2 HEAD LAMP ASM RH AC37110020 1
9 BOLT Q/2A-CJ-63-M6X22 4 12V/5W
10 CLIP Q/2A-CJ-324 2
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FIGURE 87 SIDE TURN SIGNAL LAMP
                           FOG LAMP

SIDE TURN LAMP

FRONT FOG LAMP
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FIGURE 87 SIDE TURN SIGNAL LAMP
                           FOG LAMP

NO DESCRIPTION PART NO. ALL NOTE

1
SIDE TURN SIGNAL 
LAMP ASM AC37150010 1

2
FRONT FOG LAMP ASM 
LH/RH HFJ3732110DA 2
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FIGURE 88  REAR FOG LAMP
     INTERIOR DOME LAMP

REAR FOG LAMP W/ REFLECTOR

INTERIOR DOME LAMP
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FIGURE 88  REAR FOG LAMP
     INTERIOR DOME LAMP

NO DESCRIPTION PART NO. ALL NOTE

1
REAR FOG LAMP 
W/REFLECTOR LH AC37130030 1

2
REAR FOG LAMP 
W/REFLECTOR RH AC37130040 1

3 DOME LAMP ASM AA37140001 1
4 CABIN LAMP ASM AA37140005 1 VAN
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FIGURE 89 TAIL LAMP 
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FIGURE 89 TAIL LAMP 

NO DESCRIPTION PART NO. ALL NOTE

1 TAIL LAMP ASM LH AC37130010 1 VAN
AC37130110 1 VAN
HFJ3773110DC X-CAB

2 TAIL LAMP ASM RH AC37130020 1 VAN
AC37130120 1 VAN
HFJ3773110DC X-CAB

   HFJ3773110DC

AC37130110 & AC37130120 STYLE AC37130010 & AC37130020 STYLE
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FIGURE 90  LICENSE PLATE LAMP
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FIGURE 90  LICENSE PLATE LAMP

NO DESCRIPTION PART NO. ALL NOTE

1
LICENSE PLATE LAMP 
ASM HFJ3717100DA 2
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FIGURE 91 STEERING SUPPORT MEMBER
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FIGURE 91 STEERING SUPPORT MEMBER

NO DESCRIPTION PART NO. ALL NOTE

1
MEMBER STEERING 
SUPPORT ASM AC38015100 1

2
MEMBER STEERING 
SUPPORT AC38010101 1

3
BRACKET STEERING 
SUPPORT LH AC38010103 1

4
BRACKET STEERING 
SUPPORT RH AC38010104 1

5 PAD BRACKET ASM AC38010110 4

6
BRACKET STEERING 
SHAFT ASM AC38010106 1

7
REINFORCED STEERING 
SHAFT BRACKET UPPER AC38010107 1

8
REINFORCED STEERING 
SHAFT BRACKET FRONT AC38010108 1

9

REINFORCED STEERING 
SHAFT BRACKET 
MEMBER AC38010111 1

10
STAY INSPECTION 
CENTER ASM AC38010130 1

11 SIDE BRACKET ASM LH AC38010105 1

12 BRACKET FUSE BOX RH AC38010109 1
13 BRACKET AC38010123 1

14 PNL SUPPORT BRACKET AC38010135 1

15
GLOVE BOX BRACKET 
LH AC38010128 1

16 BOLT Q/2A-CJ-61A-M8X45 4
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FIGURE 92 DASHBOARD
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FIGURE 92 DASHBOARD

NO DESCRIPTION PART NO. ALL NOTE

1 DASHBOARD FRAME AC38011100 1
2 SIDE VENT ASM LH AC38010900 1
3 SIDE VENT ASM RH AC38011000 1
4 SPEAKER COVER LH AC38010500 1
5 SCREW COVER AC38011200 1
6 TRIM COVER AC38011500 1
7 SPEAKER COVER RH AC38010600 1
8 GLOVE BOX ASM AC38011400 1
9 CENTER VENT RH AC38010800 1
10 CENTER VENT LH AC38010700 1

11
COMBINATION METER 
BEZEL AC38010200 1

12 GPS BRACKET AC38011700 1
13 CONTROL BEZEL AC38010300 1
14 ASHTRAY AC38011900 1
15 SCREW Q/2A-CJ13A--5X16F2 2
16 SCREW Q/2A-CJ-13A-5X16 15
17 NUT Q/2AM13-5-2 24
18 SCREW Q/2A-CJ-474-M6X16 5

19 SCREW-COMBINATION Q/2A-CJ-36-M6X16 2
20 VIN PLATE AC39030091 1
21 RIVET Q4400308 2
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FIGURE 93 SWITCHES, RELAY & LIGHTER
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FIGURE 93 SWITCHES, RELAY & LIGHTER

NO DESCRIPTION PART NO. ALL NOTE

1 FLASHING RELAY AB37220002 1
2 FUEL PUMP RELAY HFJ3735310DA 1
3 HAZARD SWITCH AC37330001 1

4
FRONT FOG LAMP 
SWITCH AC37340001 1

FRONT FOG LAMP 
SWITCH DECORATING AC37340003 1 OPTIONAL

5 REAR WIPER SWITCH AC37360001 1
REAR WIPER SWITCH 
DECORATING AC37360004 2 OPTIONAL

6 REAR WASHER SWITCH AC37360002 1

7
FRONT FOG LAMP 
SWITCH AC37340002 1

8 SWITCH PANEL AC37360003 1
9 REAR DEFOGGER AC37350001 1

REAR DEFOGGER 
DECORATING AC37350002 2 OPTIONAL

10 A/C SWITCH AC37370001 1
11 STOP LAMP SWITCH AC37410001 1
12 NUT AC37410002 1

13
CIGARETTE LIGHTER 
BASE AA37510001 1

14
CIGARETTE LIGHTER 
CORE AA37510003 1

15
CIGARETTE LIGHER 
LAMP AB37510002 1
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FIGURE 94 SWITCHES, RELAY & HORN
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FIGURE 94 SWITCHES, RELAY & HORN

NO DESCRIPTION PART NO. ALL NOTE

1 POWER RELAY #2 AA37220002 4 3735030-01, COOLING FAN
2 POWER RELAY #3 AA37220003 1
3 ABS RELAY AA37220005 1
4 HORN AC37520001 1
5 BOLT Q/2A-CJ-290-M8X20 1

6
POWER WINDOW MAIN 
SWITCH AC37380001 1

7
POWER WINDOW 
PANEL FRONT LH AC37380003 1

8
POWER WINDOW SUB. 
SWITCH AC37380002 1

9
POWER WINDOW 
PANEL FRONT RH AC37380004 1

10 DOOR SWITCH AC37440001 4
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FIGURE 95 RADIO
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FIGURE 95 RADIO

NO DESCRIPTION PART NO. ALL NOTE

1 RAIDO AC79010001 1
AC79010005 1

2 SCREW M5X8 GB973 4
3 FRONT SPEAKER AC79010002 2
4 SCREW Q/2A-CJ-13A-5X16 4
5 REAR SPEAKER AC79010003 2
6 SCREW Q271B4213 4
7 NUT Q/2AM35-4 4
8 ANTENNA ASM AC79030001 1

9
ANTENNA FEEDER 
CABLE AC79030002 1

10 NUT GB6177-M5 1
11 TAPE AA79010005 6
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FIGURE 96 SPEEDOMETER CLUSTER
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FIGURE 96 SPEEDOMETER CLUSTER

NO DESCRIPTION PART NO. ALL NOTE

1
SPEEDOMETER 
CLUSTER AC38200001 1 HFJ6370K

AC38200002 1 HFJ6370G,H,F
2 SCREW Q/2A-CJ-104-5X16 4

3 TEMPERATURE SENSOR AC38080001 1
4 SPEED SENSOR AC38020001 1
5 SCREW BS10-2-1701208-A 1
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FIGURE 97 FRONT WIPER MOTOR & BLADES
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FIGURE 97 FRONT WIPER MOTOR & BLADES

NO DESCRIPTION PART NO. ALL NOTE

1 WIPER MOTOR AC52050007 1

2
WIPER ARM/BLADE ASM 
RH AC52050001 1

3
WIPER ARM/BLADE ASM 
LH AC52050004 1
WIPER BLADE LH/RH AC52050006 2

4 WIPER COVER AC52050016 1
5 WIPER NUT AC52050017 1
6 WIPER LINK ASM AC52050008 1
7 BOLT Q/2A-CJ-33-M6X16 1
8 NUT Q/2A-CJ-44-M6 1
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FIGURE 98 REAR WIPER MOTOR & BLADES
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FIGURE 98 REAR WIPER MOTOR & BLADES

NO DESCRIPTION PART NO. ALL NOTE

1 WIPER MOTOR AC52050015 1

2
WIPER ARM/WIPER 
BLADE ASM AC52050009 1

3 BOLT Q/2A-CJ-33-M6 3
4 NUT Q340B06 1
5 GASKET AC52050014 1
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FIGURE 99 FRONT WINDSHIELD WASHER
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FIGURE 99 WINDSHIELD WASHER

NO DESCRIPTION PART NO. ALL NOTE

1 WASHER TANK ASM AC52070001 1 WITHOUT REAR WASHER
AC52070002 1 WITH REAR WASHER

2 WASHER MOTOR AC52070004 2 SEE AC52070001, 70002

3 FRONT WASHER HOSE AC52070007 1
4 3-WAY CONNECTOR AC52070010 1
5 TIE IN AC52070011 2

6
FRONT WASHER 
NOZZLE AC52070012 2

7 REAR WASHER NOZZLE AC52070013 1
8 GASKET AC52070014 1
9 REAR WASHER HOSE AC52070016 1
10 CLAMP AC52070017 2
11 PROTECTOR HFJ3724301EA 2
12 BOLT Q/2A-CJ-61-M16X14 2
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FIGURE 100 HEATER CONTROL
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FIGURE 100 HEATER CONTROL

NO DESCRIPTION PART NO. ALL NOTE

1
HEATER CONTROL 
MECHANSISM AC81120001 1

2
HEATER CONTROL 
MECHANSISM PANEL AC81120001-1 1

3 FAN & MOTOR SWITCH AC81120001-2 1
4 CONTORL KNOB AC81120001-3 1

5

CONTROL KNOB 
RECIRCULATING/ 
OUTSIDE DAMPER 
CONTROL AC81120001-4 1

6

CONTROL KNOB 
TERMPERATURE 
CONTROL AC81120001-5 1

7 MODE CONTROL CABLE AC81120001-6 1

8

RECIRCULATING/ 
OUTSIDE DAMPER 
CONTROL CABLE AC81120001-7 1

9
TEPERATURE CONTROL 
CABLE AC81120001-8 1

10 SCREW Q/2A-CJ-13A-5X16 4
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FIGURE 101 AIR DUCTS
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FIGURE 101 AIR DUCTS

NO DESCRIPTION PART NO. ALL NOTE

1 SCREW Q/2A-CJ-47A-ST3.5X13 8
2 DEFROSTER DUCT LH AC81100001 1
3 SCREW Q/2A-CJ-24A-5X14 5
4 DEFROSTER NOZZLE AC81100002 1

5 DEFROSTER DUCT RH AC81100004 1
6 VENTILATION DUCT AC81100003 1
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FIGURE 102 HEATER HOSES
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FIGURE 102 HEATER HOSES

NO DESCRIPTION PART NO. ALL NOTE

1
ENGINE DISCHARGE 
WATER HOSE AC81020001 1

2
HEATER INTAKE WATER 
HOSE AC81020002 1

3
HEATER DISCHARGE 
WATER HOSE AC81020003 1

4 CLAMP AC81020004 1
5 3-WAY CONNECTOR AC81010004 1
6 CLAMP Q/2A-CJ-336-217BF6 1
7 NUT Q34OB06T12 1
8 CLAMP HFJ8101027CA 5

Copyright © GLB2014 R.26

Page 204 of 302 WWW.GLBFE.COM

GLB
 ENTERPRISES



FIGURE 103 HEATER BOX W/O A/C
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FIGURE 103 HEATER BOX W/O A/C

NO DESCRIPTION PART NO. ALL NOTE

1 HEATER BOX ASM AC81010001 1
2 NUT Q/2A-CJ-117-M6 3
3 CONNECTOR AC81010003 1
4 BELLOWS AC81010002 1
5 BOLT Q/2A-CJ-28-M6X16 1
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FIGURE 104 HEATER BOX ASM
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FIGURE 104 HEATER BOX ASM

NO DESCRIPTION PART NO. ALL NOTE

1 CASE RH AC81010001-1 1
2 CASE LH AC81010001-2 1
3 HEATER CORE AC8101B010 1 5-3/4" X 7"

AC8101B011 1
4 SEAL AC81010001-4 1
5 FIXING PANEL AC81010001-5 1
6 RESISTOR AC81010001-6 1
7 FAN & MOTOR ASM AC81010001-7 2
8 CLIP AC81010001-8 1

9
TEMPERATURE 
CONTROL DAMPNER AC81010001-9 1

10
MODE CONTROL 
DAMPNER AC81010001-10 1

11 OPERATING LINK ASM AC81010001-11 1
12 SCREW AC81010001-12 1
13 SCREW AC81010001-13 3
14 SCREW AC81010001-14 3
15 SCREW AC81010001-15 7
16 ADJUSTOR AC81010001-16 1
17 SCREW AC81010001-17 2
18 CLAMP AC81010001-18 1
19 SCREW AC81010001-19 1
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FIGURE 105 A/C PIPES & HOSES
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FIGURE 105 A/C PIPES & HOSES

NO DESCRIPTION PART NO. ALL NOTE

1
COMPRESSOR 
DISCHARGE HOSE AC81080001 1 JSS96-HZ1A

AC81080030 1 WHH13-066

2
3-WAY HIGHT 
PRESSURE PIPE AC81080002 1

3 HIGH PRESSURE PIPE A AC81080004 1
4 BOLT Q/2A-CJ-36-M6X20 1

5
3-WAY LOW PRESSURE 
PIPE AC81080003 1

6 LOW PRESSURE PIPE AC81080009 1

7
SOMPRESSOR SUCTION 
HOSE AC81080005 1

AC81080031 1
8 CLAMP C AC81080014 1
9 CLAMP B AC81080015 1
10 BOLT A/2Q-CJ-36-M6X20 5

11
DISCHARGE WATER 
HOSE AC81070013 2

12 CLAMP A AC81080013 1
13 CLAMP B AC81080012 1

14 EVAP DISHARGE HOSE AC81080007 1

15 HIGH PRESSURE PIPE B AC81080006 1
16 CLAMP A AC81080011 1
17 EVAP INTAKE HOSE AC81080008 1
18 CLAMP HFJ3724101EA 2
19 MUD GLUE AC81080010 1
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FIGURE 106 A/C PIPES & HOSES
 (SINGLE FRONT EVAP STATUS)
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FIGURE 106 A/C PIPES & HOSES
 (SINGLE FRONT EVAP STATUS)

NO DESCRIPTION PART NO. ALL NOTE

1
COMPRESSOR 
DISCHARGE HOSE AC81080020 1

2 HIGH PRESSURE PIPE AC81080021 1
3 BOLT Q/2A-CJ-36-M6X20 2

4
COMPRESSOR SUCTION 
HOSE AC81080023 1

5 CLAMP B AC81080015 1
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FIGURE 107 UPPER EVAP
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FIGURE 107 UPPER EVAP

NO DESCRIPTION PART NO. ALL NOTE

1
UPPER EVAP SIDE 
COVER LH AC81070014 1

2 UPPER EVAP ASM AC81070011 1

3
UPPER EVAP SIDE 
COVER RH AC81070017 1

4
UPPER EVAP BRACKET 
RH AC81070017 1

5 BOLT Q/2A-CJ-36-M6X18 4
6 SCREW Q/2A-CJ-13A-4X8 4
7 NUT Q/2A-CJ-105-M6 4

8
UPPER EVAP BRACKET 
LH AC81070016 1
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FIGURE 108 UPPER EVAP ASM
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FIGURE 108 UPPER EVAP ASM

NO DESCRIPTION PART NO. ALL NOTE

1
UPPER EVAP UPPER 
BRACKET AC81070011-1 1

2 BOLT AC81070011-2 5
3 UPPER CASE AC81070011-3 1
4 UPPER EVAP CORE AC81070011-4 1
5 WIRING HARNESS AC81070011-5 1
6 FAN & MOTOR AC81070011-6 2
7 LOWER CASE AC81070011-7 1
8 RELAY FUSE AC81070011-8 1
9 FUSE AC81070011-9 1
10 FUSE AC81070011-10 1
11 SCREW AC81070011-11 6
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FIGURE 109 FRONT EVAP
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FIGURE 109 FRONT EVAP

NO DESCRIPTION PART NO. ALL NOTE

1 UPPER CASE AC81070001-1 1
2 LOWER CASE AC81070001-2 1
3 FRONT EVAP CORE AC81070001-3 1
4 EXPANSION VALVE AC81070001-4 1
5 BOLT AC81070001-5 1

6 TEMPERATURE SENSOR AC81070001-6 1
7 CLAMP AC81070001-7 1
8 CUSHION SEAL AC81070001-8 1
9 CUSHION SEAL AC81070001-9 1
10 CUSHION SEAL AC81070001-10 1
11 BRACKET B AC81070001-11 1
12 SCREW AC81070001-12 6
13 BRACKET A AC81070001-13 1
14 BRACKET C AC81070001-14 1
15 CLIP AC81070001-15 5
16 BOLT Q/2A-CJ-28-M6X16 1
17 SCREW Q271B4813 3
18 CLAMP AC81070004 1

19

FRONT EVAP 
DISCHARGE WATER 
HOSE AC81070004 1

20 CLAMP AC81070002 1
21 FRONT EVAP ASM AC81070001 1
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FIGURE 110 CONDSENSER
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FIGURE 110 CONDSENSER

NO DESCRIPTION PART NO. ALL NOTE

1 CONDENSER ASM AC81050001 1
2 RECEIVER AC81050001-1 1

3
CONDENSER FAN & 
MOTOR AC81050001-2 1

4 BOLT AC81050001-3 4
5 CONDENSER CORE AC81050001-4 1
6 RUBBER CUSHION AC81050001-5 2

7
CONDENSER BRACKET 
LH AC81050002 1

8
CONDERSER BRACKET 
RH AC81050003 1

9 BOLT Q/2A-CJ-296-M6X18-8.8 2
10 CLAMP AC81050001-6 1
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FIGURE 111 A/C COMPRESSOR
               (JSS96-HA1A)
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FIGURE 111 A/C COMPRESSOR
               (JSS96-HA1A)

NO DESCRIPTION PART NO. ALL NOTE

1 A/C DRIVE BELT AC81040003 1

2
COMPRESSOR 
ADJUSTING BRACKET AC81040002 1

3 NUT Q/2A-CJ-105-M8-8 1
4 BOLT AC81040001-1 2

5 A/C COMPRESSOR ASM AC81040001-1 1
6 BOLT Q/2A-CJ-101-M8X25-8.8 4
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FIGURE 112 A/C COMPRESSOR (SP-10)
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FIGURE 112 A/C COMPRESSOR (SP-10)

NO DESCRIPTION PART NO. ALL NOTE

1 A/C DRIVE BELT AC81040003 1

2
COMPRESSOR 
ADJUSTING BRACKET HFJ8104006DG 1

3 NUT Q/2A-CJ-105-M8-8 3
4 BOLT Q/2A-CJ-101-M8-25-8.8 2
5 BOLT HFJ8104100DG-1 2
6 COMPRESSOR ASM HFJ8104100DG 1
7 BOLT Q/2A-CJ-101-M8-35-8.8 2
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FIGURE 113 A/C COMPRESSOR 
               (WXH13-066)
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FIGURE 113 A/C COMPRESSOR 
               (WXH13-066)

NO DESCRIPTION PART NO. ALL NOTE

1 A/C DRIVE BELT AC81040013 1

2
COMPRESSOR 
ADJUSTING BRACKET AC81040012 1

3 NUT Q/2A-CJ-105-M8-8 1
4 BOLT Q/2A-CJ-101-M8X25-8.8 3
5 BOLT AC81040011-1 2
6 COMPRESSOR ASM AC81040011 1
7 BOLT Q/2A-CJ-101-M8-35-8.8 1
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FIGURE 114 CONTROL BOX ASM
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FIGURE 114 CONTROL BOX ASM

NO DESCRIPTION PART NO. ALL NOTE

1 CLIP AC81010002-1 1
2 SCREW AC81010002-2 1
3 DAMPNER AC81010002-3 1

4
DAMPNER CONTROL 
LINK AC81010002-4 1

5
DAMPNER OPERTING 
LINK AC81010002-5 1

6 INSULATOR SEAL AC81010002-6 1
7 CASE AC81010002-7 1
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FIGURE 115 VAN BODY ASM
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FIGURE 115 VAN BODY ASM

NO DESCRIPTION PART NO. ALL NOTE

1 ROOF PANEL ASM 5701AC010 1
2 UNER BODY ASM 8400AC010 1
3 FLOOR ASM 5101AC010 1
4 FRAME ASM 2801AC010 1 5-SPEED

2801AC050 4-SPEED
2801AC070 5-SPEED
2801AC080 4-SPEED
2801AC090 5-SPEED
2801AC100 4-SPEED
2801AC110 5-SPEED
2801AC120 4-SPEED

5 BODY SIDE ASM LH 5401AC010 1 STANDARD TRIM
5401AC030 DELUX TRIM
5401AC050
5401AC070
5401AC110
5401AC130
5401AC150
5401AC170
5401AC210

6 BODY SIDE ASM RH 5401AC020 1 STANDARD TRIM
5401AC040 DELUX TRIM
5401AC060
5401AC080
5401AC120
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FIGURE 116 VAN HEAD LINER
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FIGURE 116 VAN HEAD LINER

NO DESCRIPTION PART NO. ALL NOTE

1 HEAD LINER AC57021102 1 W/ AIR
AC57021103 1 W/ O AIR

2 SUN VISOR LH AC82041100 1
SUN VISOR RH AC82041200 1

3 CLIP Q/2A-CJ-92C 9
4 SCREW Q/2A-CJ-20A-5X16 4
5 BOLT Q/2A-CJ-118-M6X25 10
6 HAND GRAB AC57022101 5

7
TAIL DOOR HING 
ADJUSTING CAP AC5702112 2
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FIGURE 117 EXTERNAL SEALS & TRIM
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FIGURE 117 EXTERNAL SEALS & TRIM

NO DESCRIPTION PART NO. ALL NOTE

1
WATER PROOF SEAL 
UPPER LH AC54000100 1

2
WATER PROOF SEAL 
UPPER RH AC54000200 1

3 PLUG Q/2A-CJ-387 4
4 PLUG HFJ5400101DE 4
5 SEAL PATCH HFJ6300008FA 2

6
SIDE GLASS PARTITION 
LH AC54000300 1
SIDE GLASS PARTITION 
RH AC54000400 1

7 RIVET Q4400508 10
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FIGURE 118 SIDE GLASS (VAN)
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FIGURE 118 SIDE GLASS (VAN)

NO DESCRIPTION PART NO. ALL NOTE

1 GROMMET Q/2A-CJ-482 4
2 BOLT Q/2A-CJ-28A-M6X25 6
3 NUT Q/2A-CJ-286-M6 4
4 SIDE GLASS ASM LH AC54031001 1
5 SIDE GLASS ASM RH AC54031002 1

6
SIDE GLASS STRIKER 
ASM AC54031007 2

7
SIDE GALSS 
DUSTPROOF SEAL AC54031009 2

8
SIDE GLASS SEAL 
LH/RH AC54031010
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FIGURE 119 A-PILLAR TRIM
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FIGURE 119 A-PILLAR TRIM

NO DESCRIPTION PART NO. ALL NOTE

1 SCREW Q/2A-CJ-104-4.8X20 12
2 CLIP Q/2A-CJ-319A 12

3
FRONT DOOR SEAL 
LH/RH AC54020100 2

4
A-PILLAR TRIM UPPER 
LH AC54021001 1

5
A-PILLAR TRIM UPPER 
LH AC54021002 1

6 SPRING CLIP Q/2A-CJ-391 8

7
A-PILLAR TRIM LOWER 
LH AC54021003 1

8
A-PILLAR TRIM LOWER 
RH AC54021004 1

9 CLIP Q/2A-CJ-321 2
10 CLIP Q/2A-CJ-135 2

11
FRONT SILL GARNISH 
LH AC54021005 1

12
FRONT SILL GARNISH 
RH AC54021006 1
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FIGURE 120 CENTER-PILLAR TRIM (DELUXE)
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FIGURE 120 CENTER-PILLAR TRIM (DELUXE)

NO DESCRIPTION PART NO. ALL NOTE

1 SPRING CLIP Q/2A-CJ-391 26
2 REAR DOOR SEAL LH AC54020200 1
3 REAR DOOR SEAL RH AC54020201 1

4
CENTER PILLAR TRIM 
UPPER LH AC54022003 1

5
CENTER PILLAR TRIM 
UPPER RH AC54022004 1

6
CENTER PILLAR TRIM 
LOWER LH AC54022005 1

7
CENTER PILLAR TRIM 
LOWER RH AC54022006 1

8
GARNISH REAR FLOOR 
LH AC54022007 1

9
GARNISH REAR FLOOR 
RH AC54022008 1

10 SCREW Q/2A-CJ-104-4.8X20 10
11 CLIP Q/2A-CJ-319A 10
12 CLIP COMBINATION Q/2A-CJ-301 4
13 CLIP Q/2A-CJ-312 2
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FIGURE 121 CENTER-PILLAR TRIM (STANDARD)
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FIGURE 121 CENTER-PILLAR TRIM (STANDARD)

NO DESCRIPTION PART NO. ALL NOTE

1 REAR DOOR SEAL LH AC54020200 1
2 REAR DOOR SEAL RH AC54020201 1

3
SAFETY BELT 
RETRACTOR COVER LH AC54022001 1

4
SAFETY BELT 
RETRACTOR COVER RH AC54022002 1

5 CLIP Q/2A-CJ-135 2

6
GARNISH REAR FLOOR 
LH AC54022007 1

7
GARNISH REAR FLOOR 
RH AC54022008 1

8 CLIP Q/2A-CJ-319A 10
9 SCREW Q/2A-CJ-104-4.8X20 10
10 CLIP COMBINATION Q/2A-CJ-301 4
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FIGURE 122 QUARTER TRIM & REAR 
              END TRIM (DELUX)
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FIGURE 122 QUARTER TRIM & REAR 
              END TRIM (DELUX)

NO DESCRIPTION PART NO. ALL NOTE

1 PLUG 4 AC54023011 4
2 CLIP Q/2A-CJ-391 34

3 C PILLAR TRIM ASM LH AC54023009 1

4 C PILLAR TRIM ASM RH AC54023010 1

5
TRIM QUARTER PILLAR 
UPPER LH AC54023003 1

6
TRIM QUARTER PILLAR 
UPPER RH AC54023004 1

7 REAR PILLAR TRIM LH AC54023007 1

8 REAR PILLAR TRIM RH AC54023008 1
9 CLIP Q/2A-CJ-313 18
10 CLIP COMBINATION Q/2A-CJ-312 2

11
REAR DOOR SEAL 
(HATCH) AC54020400 1

12 REAR SILL PLATE AC54024001 1
13 CLIP Q/2A-CJ-176 5
14 PLUG 3 AC54023012 2
15 DUSTPROOF FILM AC54023020 1
16 DUSTPROOF FILM AC54023021 1
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FIGURE 123 QUARTER TRIM & REAR 
           END TRIM (STANDARD)
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FIGURE 123 QUARTER TRIM & REAR 
           END TRIM (STANDARD)

NO DESCRIPTION PART NO. ALL NOTE

1
COVER REAR BODY 
INNER LH AC54023001 1

2
COVER REAR BODY 
INNER RH AC54023002 1

3 CLIP Q/2A-CJ-313 20
4 PLUG 2 AC54020002 4
5 CLIP Q/2A-CJ-310 5

6
REAR DOOR SEAL 
(HATCH) AC54020300 1

7 PLUG 1 AC54020001 2
8 REAR SILL PLATE AC54024001 1
9 DUSTPROOF FILM AC54023022 2
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FIGURE 124 FRONT FLOOR
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FIGURE 124 FRONT FLOOR

NO DESCRIPTION PART NO. ALL NOTE

1 FRONT FLOOR AC51091001 1 FLOOR MAT
AC81091002 1

2
PANEL ENGINE FRONT 
PAD AC51100020 2

3 PLUG HFJ5109103EA 2 SIMPLE INTERIOR TRIM
4 CLIP Q/2A-CJ-321 2 SIMPLE INTERIOR TRIM
5 SCREW Q/2A-CJ-104-4.8X20 2 SIMPLE INTERIOR TRIM
6 BIG COLLAR Q40206 2 SIMPLE INTERIOR TRIM
7 CLIP Q/2A-CJ-319 2 SIMPLE INTERIOR TRIM
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FIGURE 125 REAR FLOOR
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FIGURE 125 REAR FLOOR

NO DESCRIPTION PART NO. ALL NOTE

1
MID & REAR SAFETY 
BELT AC51091005 1 REAR FLOOR
MOULDING CARPENT AC51091006 1 REAR FLOOR
W/O REAR SAFETY 
BELT AC51091007 1 REAR FLOOR

2 SCREW Q/2AJ18-M-5 2
3 SCREW Q/2AJ17-5 2
4 CLIP Q/2A-CJ-92A A/R

5
AIR GRILL TRIM COVER 
RH AC51110006 1

6 AIR TRIM GRILL AC51110001 2
7 CLIP Q/2A-CJ-109 2
8 PLUG HFJ5109103EA 4

9
ENGINE INSPRCTION 
LID ASM AC51070002 1

10 BOLT Q/2A-CJ-62-M6X20 4

11
SAFETY BELT LOWER 
REINFORCED ASM AC51000005 2

12 BOLT Q/2A-CJ-62-M8X25 4

13
AIR TRIM GRILL COVER 
LIGHT AC51110005 1
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FIGURE 126 FRONT DOOR ASM
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FIGURE 126 FRONT DOOR ASM

NO DESCRIPTION PART NO. ALL NOTE

1 BOLT Q/2A-CJ-101A-M8-25.9.8 16
2 DOOR HINGE LH/RH AC64060001 4
3 DOOR STOPPER AC64090001 2
4 BOLT Q/2A-CJ-118-M6X18 6

5 FRONT DOOR ASM LH AC64010001 1

FRONT DOOR ASM RH AC64010002 1

6
GLASS BOTTOM 
CHANNEL AC64040010 2

7 WINDOW CRANK ASM AC64040020 2
8 SPRING AC64020022 2 SEE AC64040020

9
WINDOW CRANK 
COVER AC64020021 2 SEE AC64040020

10 SCREW Q/2A-CJ-118-M6X14 18

11
FRONT DOOR WINDOW 
REGULATOR LH AC64040003 1 MANUAL

AC64040001 1 ELECTRIC

FRONT DOOR WINDOW 
REGULATOR RH AC64040004 1 MANUAL

AC64040002 1 ELECTRIC
13 CUSHION Q/2A-CJ-345A 2

14
FRONT DOOR REAR 
SASH LH AC64000011 1
FRONT DOOR REAR 
SASH RH AC64000012 1

15
FRONT DOOR OUTER 
WEATHERSTRIP LH AC64070003 1
FRONT DOOR OUTER 
WEATHERSTRIP RH AC64070004 1

16
FRONT DOOR 
WEATERSTRIP LH AC64070005 1
FRONT DOOR 
WEATERSTRIP RH AC64070006 1

17 FRONT DOOR GLASS LH AC64030001 1
FRONT DOOR GLASS 
RH AC64030002 1

18 JOINT LH AC64030001 1 ELECTRIC REGULATOR
JOINT RH AC64030002 1 ELECTRIC REGULATOR

19 NUT Q/2A-CJ-90A 4
20 SCREW Q/2A-CJ-104-4.2X16 4
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FIGURE 127 FRONT DOOR TRIM
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FIGURE 127 FRONT DOOR TRIM

NO DESCRIPTION PART NO. ALL NOTE

1 SCREW Q/2A-CJ-13A-6X20 6
2 NUT Q/2A-CJ-309 10

3 MIRROR O/S COVER LH AC640200021 1

MIRROR O/S COVER RH AC640200022 1
4 SNAP FASTENER Q/2A-CJ-313 2

5
FRONT DOOR PANEL 
ASM LH AC64020003 1 DELUXE TRIM
FRONT DOOR PANEL 
ASM RH AC64020004 1 DELUXE TRIM

6 PLUG LH AC64020015 2
PLUG RH AC64020016 2

7 WATER PROOF FILM AC64020031 4
8 SCRW Q/2A-CJ-14A-6X25 4

9
INNER DOOR PULL 
LH/RH AC64020010 2

10
FRONT DOOR PANEL 
TRIM LH AC64020001 1 STANDARD TRIM
FRONT DOOR PANEL 
TRIM RH AC64020002 1 STANDARD TRIM

11
FRONT DOOR INNER 
WEATERSTRIP LH/RH AC64070001 4
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FIGURE 128 FRONT DOOR LOCKS & HANDLES
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FIGURE 128 FRONT DOOR LOCKS & HANDLES

NO DESCRIPTION PART NO. ALL NOTE

1 SCREW Q/2A-CJ-13A-6X16 2
2 NUT Q/2A-CJ-309 2

3
INNER DOOR HANDLE 
BEZEL LH AC64050041 1
INNER DOOR HANDLE 
BEZEL RH AC64050042 1

4 CLIP AC64050051 2

5
OUTER DOOR HANDLE 
PULL ROD LH AC64050003 1

OUTER DOOR HANDLE 
PULL ROD RH AC64050004 1

6
OUTER DOOR LOCK 
ROD LH AC64050011 1
OUTER DOOR LOCK 
ROD RH AC64050012 1

7 CLIP AC64050033 4

8
FRONT DOOR LOCK 
CLIP AC64050034 2

9
FRONT DOOR O/S LOCK 
CYLINDER LH AC64050031 1
FRONT DOOR O/S LOCK 
CYLINDER RH AC64050032 1

10 CLIP AC64050052 A/R
11 SCRW Q/2A-CJ-20A-M6X16 6
12 SCREW Q/2A-CJ-379-M8X20-9.8 4
13 ADJUSTING WASHER AC64050014 A/R

14 FRONT DOOR STRIKER AC64050013

15
FRONT DOOR LATCH 
ASM LH AC64050001 1
FRONT DOOR LATCH 
ASM RH AC64050002 1

16 NUT Q/2A-CJ-105-M6

17
FRONT DOOR INNER 
LOCK ROD LH AC64050007 1
FRONT DOOR INNER 
LOCK ROD RH AC64050008 1

18 LOCK KNOB SEAT AC64050010 2
19 LOCK KNOB AC64050009 2

20
FRONT DOOR HANDLE 
O/S LH AC64050021 1
FRONT DOOR HANDLE 
O/S RH AC64050022 1

21
FRONT DOOR INNER 
OPEN ROD LH AC64050005 1
FRONT DOOR INNER 
OPEN ROD RH AC64050006 1

22 BUTTON AC64050053 2
23 SPONGE FILM AC64050054 2
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FIGURE 129 SLIDING DOOR COMPONENTS
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FIGURE 129 SLIDING DOOR COMPONENTS

NO DESCRIPTION PART NO. ALL NOTE

1 BUMPER SEAT AC62000001 4
2 BUMPER AC62000002 4
3 BOLT Q/2A-CJ-118-M6X18 8

4
SLIDING DOOR TRIM 
PANEL LH AC62020001 1
SLIDING DOOR TRIM 
PANEL RH AC62020002 1

5 SNAP FASTNER Q/2A-CJ-313 10 STANDARD & DELUX TRIM

6 LOWER HINGE ASM LH AC62060001 1

LOWER HINGE ASM RH AC62060002 1
7 SCREW/WASHER Q/2A-CJ-101A-M8X25-9.8 14
8 WATER PROOF FILM AC62020014 2

9 MIDDLE HING ASM LH AC62060011 1

MIDDLE HING ASM RH AC62060012 1

10
SLIDING DOOR TRIM 
ASM LH AC62020003 1
SLIDING DOOR TRIM 
ASM RH AC62020004 1

11
SLIDING DOOR INNER 
WEATHERSTRIP LH AC62070001 1

SLIDING DOOR INNER 
WEATHERSTRIP RH AC62070002 1

12
SLIDING DOOR O/S 
WEATHERSTRIP LH AC62070005 1
SLIDING DOOR O/S 
WEATHERSTRIP RH AC62070006 1

13

SLIDING DOOR O/S 
WEATHERSTRIP TRIM 
LH AC62070003 1
SLIDING DOOR O/S 
WEATHERSTRIP TRIM 
RH AC62070004 1

14 UPPER HINGE ASM LH AC62060021 1

UPPER HINGE ASM RH AC62060022 1

15 SLIDING DOOR ASM LH AC62010001 1

SLIDING DOOR ASM RH AC62010002 1
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FIGURE 130 SLIDING DOOR STOPPER
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FIGURE 130 SLIDING DOOR STOPPER

NO DESCRIPTION PART NO. ALL NOTE

1
SLIDING DOOR 
STOPPER LH AC28012300 1

2
SLIDING DOOR 
STOPPER LH AC28012400 1

3

FLANGE BEARING 
SURFACE WITH TOOTH 
NUT Q/2A-CJ-117-M6
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FIGURE 131 SLIDING DOOR WINDOW
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FIGURE 131 SLIDING DOOR WINDOW

NO DESCRIPTION PART NO. ALL NOTE

1
SLIDE WINDOW UPPER 
SASH LH AC62031003 1
SLIDE WINDOW UPPER 
SASH RH AC62031004 1

2
FRONT SLIDE WINDOW 
SASH LH AC62031007 1
FRONT SLIDE WINDOW 
SASH LH AC62031008 1

3 SCREW Q/2A-CJ-118-M6X18 8

4
SLIDE WINDOW DECO 
STRIP AC62030007 2

5
SLIDE WINDOW 
DAMPING SEAL STRIP AC62030010 4

6
SLIDE WINDOW GLASS 
LH AC62030005 1
SLIDE WINDOW GLASS 
RH AC62030006 1

7
SLIDE WINDOW 
DAMPING SEAL STRIP AC62031013 2

8
SLIDE WINDOW 
MIDDLE STRIP AC62030012 2

9
SLIDE WINDOW 
CHANNEL STRIP AC62030009 2

10
SLIDE WINDOW 
SLIDING GLASS AC6203 2

11
SLIDE WINDOW LOCK 
SYSTEM AC62030020 2

12
SLIDE WINDOW LOCK 
STRIKER AC62030021 2

13
LOWER WINDOW SASH 
LH AC62031005 1
LOWER WINDOW SASH 
RH AC62031006 1

14
SLIDE WINDOW DECO 
STRIP AC62030008 2

15
REAR SLIDING 
WINDOW SASH LH AC62031000 1
REAR SLIDING 
WINDOW SASH RH AC62031010 1

16
SLIDING WINDOW 
MIDDLE SEAL STRIP AC62030011 2
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FIGURE 132 SLIDING DOOR LOCKS & HANDLE
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FIGURE 132 SLIDING DOOR LOCKS & HANDLE

NO DESCRIPTION PART NO. ALL NOTE

1 NUT Q/2A-CJ-105-M6 4

2
SLIDING DOOR HANDLE 
O/S LH AC62050021 1
SLIDING DOOR HANDLE 
O/S LH AC62050022 1

3
SLIDING DOOR OUTER 
RELEASE CABLE AC62050003 2

4
SLIDING DOOR INNER 
OPEN ROD LH AC62050005 1
SLIDING DOOR INNER 
OPEN ROD RH AC62050006 1

5 SNAP FASTNER AC64050053 2
6 SPONGE FILM AC64050054 2

7
SLIDING DOOR 
STRIKER AC62050010 2

8 ADJUSTMENT WASHER AC64050011 A/R
9 SCREW Q/2A-CJ-379-M8X20-9.8 4

10
SLIDING DOOR LATCH 
ASM LH AC62050001 1
SLIDING DOOR LATCH 
ASM RH AC62050002 1

11 SCREW Q/2A-CJ-118-M6X12 6
12 JOINT BUTTON AC64050051 4
13 LOCK KNOB AC64050009 2
14 LOCK KNOB SEAT AC64050010 2

15
SLIDING DOOR INNER 
LOCK ROD LH AC62050007 1
SLIDING DOOR INNER 
LOCK ROD RH AC62050008 1

16 SCREW Q/2A-CJ-118-M6X12 6

17
SLIDING DOOR LOCK 
ASM LH/RH AC62050042 2

18 C-CLIP AC62050032 2

19
INNER RELEASE 
HANDLE AC62050031 2
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FIGURE 133 REAR HATCH DOOR
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FIGURE 133 REAR HATCH DOOR

NO DESCRIPTION PART NO. ALL NOTE

1 HATCH REAR GLASS AC63030000 1
AC63030010 1 DEFROSTER

2 NYLON FIBULA AC63030020 8
3 BOLT Q/2A-CJ-101A-M6X14 8

4 HATCH LIFT STRUT LH AC63090001 1

HATCH LIFT STRUT RH AC93090002 1
5 BOLT AC63090003 2
6 C-CLIP AC63090004 2
7 SNAP FASTENER Q/2A-CJ-142A 18
8 HATCH LOWER TRIM AC63020003 1

9
HATCH INNER TRIM 
PANEL AC63020001 1

10 BOLT Q/2A-CJ-30-M6X14 4
11 STOPPER HFJ6300020DA 2
12 BOLT Q/2A-CJ-117-M5 4

13
LICENSE PLATE LAMP 
ASM AC63060010 1

14 BOLT Q/2A-CJ-101A-M8-20-9.8 4
15 HATCH DOOR HINGE AC6306000 2
16 NUT Q/2A-CJ-45-M8 4
17 WASHER Q/2A-CJ-158-8 4

18
REAR HATCH DOOR 
ASM AC63010001 1

19 REAR WINDOW NOZZLE HFJ6300004FA 1
20 REAR SCALE COVER AC63000006 1
21 COVER Q/2A-CJ-412 1
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FIGURE 134 REAR HATCH DOOR LOCK
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FIGURE 134 REAR HATCH DOOR LOCK

NO DESCRIPTION PART NO. ALL NOTE

1
REAR HATCH KEY 
CLINDER CLIP AC63050012 1

2
REAR HATCH KEY 
CYLINDER ASM AC63050011 1

3 JOINT BUTTON AC63050002 2

4
REAR HATCH KEY 
CYLINDER ROD AC63050021 1

5
REAR HATCH OUTER 
HANDLE ROD AC63050020 1

6

REAR HATCH OUTER 
HANDLE ROD JOINT 
BUTTON AC63050003 1

7 SCREW Q/2A-CJ-379-M8X20-9.8 2

8 REAR HATCH STRIKER AC63050030 1
9 BOLT Q/2A-CJ-30-M6X14 3

10
REAR HATCH DOOR 
LATCH ASM AC63050001 1

11 SCREW Q/2A-CJ-118-M6X12 2
12 JOINT BUTTON AC63050004 1

13
REAR HATCH O/S DOOR 
HANDLE AC63050004 1

14 WASHER Q/2A-CJ-286-M6 2
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FIGURE 135 WINDSHIELD GLASS
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FIGURE 135 WINDSHIELD GLASS

NO DESCRIPTION PART NO. ALL NOTE

1 WINDSHIELD GLASS AC52061000 1

2
WINDSHIELD GLASS 
SEAL AC52062000 1

3 SET CLIP AC52063000 2
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FIGURE 136 FRONT BUMPER
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FIGURE 136 FRONT BUMPER

NO DESCRIPTION PART NO. ALL NOTE

1 FRONT BUMPER AC28030100 1
2 SCREW Q/2A-CJ-366-M6X18 4
3 WASHER Q/2A-CJ-64-M6X13 2
4 WASHER Q/2A-CJ-44-M6 4
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FIGURE 137 REAR BUMPER
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FIGURE 137 REAR BUMPER VAN

NO DESCRIPTION PART NO. ALL NOTE

1 REAR BUMPER AC28040100 1 VAN
2 BOLT Q/2A-CJ-22-M6X16 13
2 WASHER Q/2A-CJ-34-M6X20 2
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FIGURE 138 FRONT GRILL
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FIGURE 138 FRONT GRILL

NO DESCRIPTION PART NO. ALL NOTE

1 FRONT GRILL AC53040100 1
2 CLIP Q/2A-CJ-312 2
3 BOLT Q/2A-CJ-107-M6X14H 2
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FIGURE 139 FRONT PAD DASH PANEL
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FIGURE 139 FRONT PAD DASH PANEL

NO DESCRIPTION PART NO. ALL NOTE

1
FRONT PAD DASH 
PANEL AC53100010 1

2 NUT Q/2A-CJ-158 3
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FIGURE 140 COWL COVER
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FIGURE 140 COWL COVER

NO DESCRIPTION PART NO. ALL NOTE

1 COWLING COVER SEAL AC53000200 1
2 COWLING COVER AC53000100 1
3 CLIP Q/2A-CJ-142 5
4 SCREW Q/2A-CJ-305 4
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FIGURE 141 WIND SHIELD PANEL
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FIGURE 141 WIND SHIELD PANEL

NO DESCRIPTION PART NO. ALL NOTE

1 WIND SHIELD PANEL AC84011010 1
2 CLIP Q/2A-CJ-312 3
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FIGURE 142 FRONT SEATS
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FIGURE 142 FRONT SEATS

NO DESCRIPTION PART NO. ALL NOTE

1 FRONT SEAT ASM LH AC68000001 1
2 FRONT SEAT ASM RH AC68000002 1
3 SEAT BACK ASM LH AC68000030 1 NOT SOLD SEPERATELY
4 SEAT BACK ASM RH AC68000040 1 NOT SOLD SEPERATELY
5 HEAD REST AC68000090 2
6 TRIM COVER AC68000013 4
7 SEAT ADJUSTER LH AC68000050 1
8 SEAT ADJUSTER RH AC68000060 1
9 BOLT Q/2A-CJ-35A-M8X25-8.8 8
10 SEAT GUIDE ASM LH AC68000070 2
11 SEAT GUIDE ASM RH AC68000080 2
12 BOLT Q82A/CJ-35-M6X16-8.8 4
13 SEAT ASM LATCH AC68000010 4
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FIGURE 143 MIDDLE SEATS
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FIGURE 143 MIDDLE SEATS

NO DESCRIPTION PART NO. ALL NOTE

1 HEAD REST AC68000090 2

2
DRIVERS SEAT BACK 
ASM AC68000030 1
MIDDLE SEAT BACK 
ASM AC72000010 1 8 PASSENGER

3
DRIVERS SEAT PAD 
ASM AC68000010 1

MIDDLE SEAT PAD ASM AC72000020 1 8 PASSENGER
4 SEAT ADJUSTER LH AC68000050 1
5 SEAT ADJUSTER RH AC68000060 1

6
MIDDLE SEAT GUIDE 
ASM RH AC71000002 2

7
MIDDLE SEAT GUIDE 
ASM LH AC81000001 2

8 BOLT Q/2A-CJ-35A-M8X25-8.8 8
9 SEAT BACK ASM RH AC68000040 1
10 SEAT PAD ASM RH AC68000020 1
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FIGURE 144 3RD ROW SEAT
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FIGURE 144 3RD ROW SEAT

NO DESCRIPTION PART NO. ALL NOTE

1 HEAD REST AC73000050 2
2 SEAT BACK ASM AC73000010 1
3 SEAT PAD ASM AC73000020 1
4 BOLT Q/2A-CJ-35A-M8X25-8.8 4
5 BRACKET AC73000004 2
6 BOLT Q/2A-CJ-63-M8X25 4
7 SEAT BRACKET ASM AC73000030 2
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FIGURE 145 HOOD
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FIGURE 145 HOOD

NO DESCRIPTION PART NO. ALL NOTE

1 HOOD LOCK ASM AC84021001 1

2
HOOD LOCK RELEASE 
CABLE AC84022000 1

3 HOOD OUTER PANEL AC84022001 1
4 PLUG HFJ8402008EA 2

5 HOOD SUPPORT BEAM AC84020101 1
6 CLIP Q/2A-CJ-348 1
7 CLIP Q/2A-CJ-376 1
8 HOOD HINGE ASM LH AC84020102 1

9 HOOD HINGE ASM RH AC84020103 1
10 BOLT Q/2A-CJ-274-M6X20-8.8 10
11 HOOD INNER PANEL AC84020020 1
12 PLUG Q/2A-CJ-388 1
13 HOOD ASM G-AC8402001M-01 1
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FIGURE 146 CONSOLE
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FIGURE 146 CONSOLE

NO DESCRIPTION PART NO. ALL NOTE

1 CONSOLE BOX AC51000001 1
2 CONSOLE BOX CAP AC51000003 1

3
CONSOLE COVER BOX 
LOWER AC51000007 1

4 SCREW Q/2A-CJ-47A-ST4.8X13 2
5 CLIP Q/2A-CJ-312 5
6 COVER UPPER ASM AC51070001 1
7 BOLT Q/2A-CJ-62-M8-X25 2
8 ADJUSTING PLUG AC51000009 1
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FIGURE 147 SPLASH BOARD (MUD FLAP)
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FIGURE 147 SPLASH BOARD (MUD FLAP)

NO DESCRIPTION PART NO. ALL NOTE

1
FRONT SPLASH BOARD 
UPPER LH AC28023010 1

2
FRONT SPLASH BOARD 
UPPER RH AC28023020 1

3 CLIP Q/2A-CJ-312 4
4 SCREW Q/2A-CJ-104-4.2X16 4
5 NUT Q/2A-CJ-90A 4

6
FRONT SPLASH BOARD 
BACK LH AC28023030 1

7
FRONT SPLASH BOARD 
BACK RH AC28022020 1

8 CLIP SPRING Q/2A-CJ-143-5.0.8 2
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FIGURE 148 SAFETY BELT
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FIGURE 148 SAFETY BELT

NO DESCRIPTION PART NO. ALL NOTE

1 GUIDE AXES BELT AB82120001 2
2 SPRING BLOCK RING Q/2A-CJ-110-5 2

3
FRONT SEAT BLET REEL 
ASM LH AC82120100 1

4
FRONT SEAT BLET REEL 
ASM RH AC82120200 1

5
SEAT BELT LATCH ASM 
LH AC82120300 1

6
SEAT BELT LATCH ASM 
RH 1
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FIGURE 149 MIRRORS
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FIGURE 149 MIRRORS

NO DESCRIPTION PART NO. ALL NOTE

1
INTERIOR REAR VIEW 
MIRROR AC82010001 1

2 SCREW Q/2A-CJ-34-M6X12 6
3 MIRROR O/S LH AC82020001 1

MIRROR O/S RH AC82020002 1
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FIGURE 150 PLUG INSTALL
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FIGURE 150 PLUG INSTALL

NO DESCRIPTION PART NO. ALL NOTE

1 PLUG HFJ5109104EA 2
2 PAD HFJ5400360EA 2
3 PLUG Q/2A-CJ-367 2
4 PLUG HFJ6200102EA 2 W/O MID SAFETY BELT
5 COVER HFJ5400730EA 1 SPARE WHEEL ON FLOOR
6 PLUG AC84009005 1 W/O AIR CONDITIONING
7 PLUG AC84009006 1

8 CANCEL BACK SYRINGE Q/2A-CJ-341-2003 1
9 PLUG Q/2A-CJ-500-2003 2 MANUAL REGULATOR
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FIGURE 151 TOW BAR
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FIGURE 151 TOW BAR

NO DESCRIPTION PART NO. ALL NOTE

1 TOW BAR AC28010705 1
2 BOLT Q/2A-CJ-M10X1.25-8.8 3
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